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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements

The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and

turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high

pass filter are used for the test in order to get better signal level.

The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for

frequency above 1 GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna, which was mounted on the

top of a variable height antenna tower.

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the

limit specified, then peak values of EUT will be reported, otherwise, the emissions will be

repeated one by one using the CISPR quasi-peak method and be reported.
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7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW,; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW 2 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i : RX Antenna
i 3Im |
I
*
1m
'IE
1
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer | Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test above 1GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

T .
| Non-conductive table |
| I
! Rear of EUT to be flushed 1
I with rear of table top T
I 1
I I
I
| — I
: o EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
! I
I 1
I I
| | U
I 1
| I
I [
| I
| |
| I
| I
| P = i P
I - . 3c) | -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 3.24 3.24 3.24 6.25 0.00 0.25
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
_ L2
Nss [ Nanr
2.1 2.8
. . . j=1 | k=1 _
DirectionalGain =10-log
N o7
where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas
G, /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,
The directional gain “DG” is calculated as following table.
DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) dB)
2.4 GHz 3.24 3.24 6.25 6.25 0.25 0.25
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Feb. 04, 2021~ Radiation
Loop Antenna HFH2-Z2 100488 | 9 kHz~30 MHz | Jul. 14, 2020 Jul. 13, 2021
Schwarz Feb. 27, 2021 (03CH16-HY)
CBL 6111D & .
) 47020 & Feb. 04, 2021~ Radiation
Bilog Antenna TESEQ 00802N1D01 30MHz to 1GHz| Oct. 11, 2020 Oct. 10, 2021
06 Feb. 27, 2021 (03CH16-HY)
N-06
. Feb. 04, 2021~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1G Sep. 30, 2020 Sep. 29, 2021
Feb. 27, 2021 (03CH16-HY)
SCHWARZBE 9120D-152 Feb. 04, 2021~ Radiation
Horn Antenna BBHA 9120 D 1G~18GHz Sep. 29, 2020 Sep. 28, 2021
CK 2 Feb. 27, 2021 (03CH16-HY)
. EMC051845S Feb. 04, 2021~ Radiation
Amplifier EMCI 980729 1-18GHz Jul. 10, 2020 Jul. 09, 2021
E Feb. 27, 2021 (0O3CH16-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Feb. 04, 2021~ Radiation
BBHA 9170 18GHz ~40GHz | May 22, 2020 May 21, 2021
Antenna CK 576 Feb. 27, 2021 (0O3CH16-HY)
. ) MY532702 Feb. 04, 2021~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Dec. 10,.2020 Dec. 09,.2021
64 Feb. 27, 2021 (0O3CH16-HY)
) ) MY590530 Feb. 04, 2021~ Radiation
EMI Test Receiver Keysight N9038A 3Hz~26.5GHz | Nov. 18, 2020 Nov. 17, 2021
12 Feb. 27, 2021 (0O3CH16-HY)
HUBER + SUCOFLEX | MY11680/ Feb. 04, 2021~ Radiation
RF Cable NA Aug. 29, 2020 Aug. 28, 2021
SUHNER 104 4PE Feb. 27, 2021 (03CH16-HY)
HUBER + SUCOFLEX | MY11688/ Feb. 04, 2021~ Radiation
RF Cable NA Aug. 29, 2020 Aug. 28, 2021
SUHNER 104 4PE Feb. 27, 2021 (03CH16-HY)
HUBER + SUCOFLEX |EC-A5-300 Feb. 04, 2021~ Radiation
RF Cable NA Aug. 29, 2020 Aug. 28, 2021
SUHNER 102 -5757 Feb. 27, 2021 (03CH16-HY)
. E3 Feb. 04, 2021~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 Feb. 27, 2021 (03CH16-HY)
. Control Turn Feb. 04, 2021~ Radiation
Controller ChainTek 3000-1 N/A N/A N/A
table & Ant Mast Feb. 27, 2021 (03CH16-HY)
. Feb. 04, 2021~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Feb. 27, 2021 (0O3CH16-HY)
. Feb. 04, 2021~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Feb. 27, 2021 (0O3CH16-HY)
; Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Feb. 08, 2021 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESR3 102388 9kHz~3.6GHz | Nov. 30, 2020 | Feb. 08, 2021 | Nov. 29, 2021
Schwarz (CO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 18, 2020 | Feb. 08, 2021 | Nov. 17, 2021
(CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 16, 2020 | Feb. 08, 2021 | Nov. 15, 2021
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Feb. 08, 2021 N/A
Schwarz V10.30 (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 31, 2020 | Feb. 08, 2021 | Dec. 30, 2021
(CO05-HY)
109561-F .
. SCHWARZBE | ESHVTSD Conduction
Pulse Limiter N0037308 [ 9kHz-200MHz | Nov. 02, 2020 | Feb. 08, 2021 | Nov. 01, 2021
CK 9561-F N3-Z2 51 (CO05-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
16100054S Jan. 28, 2021~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 09, 2020 Dec. 08, 2021
NO10 Feb. 28, 2021 (THO5-HY)
) Rohde & Jan. 28, 2021~ Conducted
Signal Analyzer FSV40 101566 | 10Hz ~40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz Feb. 28, 2021 (THO5-HY)
Switch Box & RF . Jan. 28, 2021~ Conducted
EM Electronics| EMSW18SE |SW200302 N/A Mar. 17, 2020 Mar. 16, 2021
Cable Feb. 28, 2021 (THO5-HY)
. Jan. 28, 2021~ Conducted
Power Meter Anritsu ML2495A 1036004 N/A Aug. 12, 2020 Aug. 11, 2021
Feb. 28, 2021 (THO5-HY)
. 300MHz~40GH Jan. 28, 2021~ Conducted
Power Sensor Anritsu MA2411B 1027253 Aug. 12, 2020 Aug. 11, 2021
z Feb. 28, 2021 (THO5-HY)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 45
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number 1 67 of 67
FAX : 886-3-328-4978 Issued Date . Feb. 28, 2021
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Appendix A. Test Result of Conducted Test Items

Report Number : FR111826B

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2021/1/28~2021/2/28

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR111826B

2.4GHz Band Single Antenna

S Freq. 99% Occupied BW 6dB BW GdB E.’W .

Mod. | -0 INT{ CH. (MH2) (MHz) (MHz) Limit Pass/Fail
(MHz)
Ant2 Ant2 Ant2 Ant2

11b (1Mbps| 1 1 2412 12.84 - 7.06 - 0.50 Pass
11b |1Mbps| 1 6 2437 13.14 - 7.08 - 0.50 Pass
11b |1Mbps| 1| 11 | 2462 12.79 - 6.58 - 0.50 Pass
11g [6Mbps| 1 1 2412 17.18 - 16.30 - 0.50 Pass
11g |6Mbps| 1 6 2437 16.88 - 16.30 - 0.50 Pass
11g [6Mbps| 1 11 2462 16.98 - 16.30 - 0.50 Pass
HT20 | MCSO| 1 1 2412 17.98 - 16.66 - 0.50 Pass
HT20 | MCSO| 1 6 2437 18.03 - 16.94 - 0.50 Pass
HT20 | MCSO| 1| 11 | 2462 17.98 - 16.28 - 0.50 Pass
HT40 | MCSO| 1 3 2422 37.06 - 34.84 - 0.50 Pass
HT40 | MCSO| 1 6 2437 37.36 - 35.36 - 0.50 Pass
HT40 | MCSO| 1 9 2452 37.16 - 35.32 - 0.50 Pass

Al-20f 5



Report Number : FR111826B

TEST RESULTS DATA

Peak Output Power

2.4GHz Band Single Antenna

Peak Conducted EIRP EIRP
Data e, Conducted qugr DG_ Power Pc?wc_ar Pass
Mod. Rate NT{ CH. (MH2) Power Limit (dBi) (dBm) Limit IEail

(dBm) (dBm) (dBm)

Ant2 | Ant2 | SUM | Ant2 | Ant2 | Ant2 | Ant2 [ Ant2 | Ant2 | Ant2 | Ant2

11b [(1Mbps| 1 1 2412 | 23.25 - 30.00 - 3.24 - 26.49 - 36.00 - Pass
11b [1Mbps| 1 6 2437 | 23.26 - 30.00 - 3.24 - 26.50 - 36.00 - Pass
11b [1Mbps| 1 11 2462 | 23.02 - 30.00 - 3.24 - 26.26 - 36.00 - Pass
11g (6Mbps| 1 1 2412 | 22.73 - 30.00 - 3.24 - 25.97 - 36.00 - Pass
11g (6Mbps| 1 6 2437 | 20.41 - 30.00 - 3.24 - 23.65 - 36.00 - Pass
11g (6Mbps| 1 11 2462 | 20.59 - 30.00 - 3.24 - 23.83 - 36.00 - Pass
HT20 | MCSO| 1 1 2412 | 20.95 - 30.00 - 3.24 - 24.19 - 36.00 - Pass
HT20 | MCSO| 1 6 2437 | 20.43 - 30.00 - 3.24 - 23.67 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 20.65 - 30.00 - 3.24 - 23.89 - 36.00 - Pass
HT40 | MCSO| 1 3 2422 | 21.66 - 30.00 - 3.24 - 24.90 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 20.23 - 30.00 - 3.24 - 23.47 - 36.00 - Pass
HT40 | MCSO| 1 8 2447 | 18.19 - 30.00 - 3.24 - 21.43 - 36.00 - Pass
HT40 | MCSO| 1 9 2452 | 13.82 - 30.00 - 3.24 - 17.06 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR111826B

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP

Conducted Power DG Power
Mod. | P2 [\nf ch. | Frea: Power Limit (dBi) Power Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Ant2 [ Ant2 | SUM | Ant2 | Ant2 | Ant2 | Ant2 | Ant2 | Ant2 | Ant2 | Ant2

11b (1Mbps| 1 1 2412 | 21.10 - 30.00 - 3.24 - 24.34 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 21.00 - 30.00 - 3.24 - 24.24 - 36.00 - Pass
11b |1Mbps| 1| 11 | 2462 | 20.60 - 30.00 - 3.24 - 23.84 - 36.00 - Pass
11g [6Mbps| 1 1 2412 | 18.80 - 30.00 - 3.24 - 22.04 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 16.10 - 30.00 - 3.24 - 19.34 - 36.00 - Pass
11g [6Mbps| 1 11 2462 | 16.30 - 30.00 - 3.24 - 19.54 - 36.00 - Pass
HT20 | MCSO| 1 1 2412 | 16.40 - 30.00 - 3.24 - 19.64 - 36.00 - Pass
HT20 | MCSO| 1 6 2437 | 16.00 - 30.00 - 3.24 - 19.24 - 36.00 - Pass
HT20 |[MCSO| 1| 11 | 2462 | 16.20 - 30.00 - 3.24 - 19.44 - 36.00 - Pass
HT40 | MCSO| 1 3 2422 | 17.40 - 30.00 - 3.24 - 20.64 - 36.00 - Pass
HT40 | MCSO| 1 6 2437 | 15.60 - 30.00 - 3.24 - 18.84 - 36.00 - Pass
HT40 | MCSO| 1 8 2447 | 13.70 - 30.00 - 3.24 - 16.94 - 36.00 - Pass
HT40 | MCSO| 1 9 2452 | 8.90 - 30.00 - 3.24 - 12.14 - 36.00 - Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR111826B

2.4GHz Band Single Antenna
Peak PSD DG Peﬁ:‘mﬁ’tSD
Mod. EZI: NT{ CH. (';;eHi') ElEnaR) Gl (dBm/3kHz) Pass/Fail
Ant2 Ant2 Wgrgi * Ant2 Ant2 Ant2 Ant2
11b (1Mbps| 1 1 2412 -1.32 - 3.24 - 8.00 - Pass
11b (1Mbps| 1 6 2437 -1.88 - 3.24 - 8.00 - Pass
11b |1Mbps| 1| 11 | 2462 -2.48 - 3.24 - 8.00 - Pass
11g [6Mbps| 1 1 2412 -8.10 - 3.24 - 8.00 - Pass
11g [6Mbps| 1 6 2437 -10.51 - 3.24 - 8.00 - Pass
11g [6Mbps| 1 11 2462 -9.91 - 3.24 - 8.00 - Pass
HT20 | MCSO| 1 1 2412 | -10.38 - 3.24 - 8.00 - Pass
HT20 | MCSO| 1 6 2437 -10.61 - 3.24 - 8.00 - Pass
HT20 |[MCSO| 1| 11 | 2462 | -10.79 - 3.24 - 8.00 - Pass
HT40 | MCSO| 1 3 2422 -10.02 - 3.24 - 8.00 - Pass
HT40 | MCSO| 1 6 2437 | -13.28 - 3.24 - 8.00 - Pass
HT40 | MCSO| 1 9 2452 -20.58 - 3.24 - 8.00 - Pass

Measured power density (dBm) has offset with cable loss.
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<CDD Mode>

TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR111826B

2.4GHz Band MIMO

S Freq. 99% Occupied BW 6dB BW GdB E.’W .

Mod. | -0 INT{ CH. (MH2) (MHz) (MHz) Limit Pass/Fail
(MHz)
Antl Ant3 Antl Ant3

11b [1Mbps| 2 1 2412 14.04 13.54 8.00 7.08 0.50 Pass
11b |1Mbps| 2 2437 14.89 14.14 8.02 8.06 0.50 Pass
11b [1Mbps| 2 11 2462 13.34 13.14 7.06 7.52 0.50 Pass
11g [6Mbps| 2 1 2412 16.43 16.43 15.70 15.68 0.50 Pass
11g |6Mbps| 2 2437 16.73 16.58 16.28 16.04 0.50 Pass
11g [6Mbps| 2 11 2462 16.43 16.43 14.80 15.68 0.50 Pass

A2-10f 8



TEST RESULTS DATA

Peak Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Peak Conducted EIRP EIRP
Conducted Power DG Power
Mod. | P2 [\nf ch. | Frea: Power Limit (dBi) Power Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail
Antl | Ant3 | SUM | Ant1 | Ant3 | Antl | Ant3 | Ant1 | Ant3 | Antl | Ant3

11b [1Mbps| 2 1 2412 | 27.15 | 26.77 | 29.97 30.00 3.24 33.21 36.00 Pass

11b |1Mbps| 2 6 2437 | 26.80 | 26.71 | 29.77 30.00 3.24 33.01 36.00 Pass

11b [1Mbps| 2 11 2462 | 25.46 | 25.08 | 28.28 30.00 3.24 31.52 36.00 Pass

11g [6Mbps| 2 1 2412 | 26.46 | 26.25 | 29.37 30.00 3.24 32.61 36.00 Pass

11g [6Mbps| 2 6 2437 | 26.89 | 26.72 | 29.82 30.00 3.24 33.06 36.00 Pass

11g [6Mbps| 2 10 2457 | 27.03 | 26.92 | 29.99 30.00 3.24 33.23 36.00 Pass

11g [6Mbps| 2 11 2462 | 23.65 | 23.23 | 26.46 30.00 3.24 29.70 36.00 Pass

HT20 | MCSO| 2 1 2412 | 24.23 | 23.79 | 27.03 30.00 3.24 30.27 36.00 Pass
HT20 | MCSO| 2 2 2417 | 26.91 | 26.91 | 29.92 30.00 3.24 33.16 36.00 Pass
HT20 | MCSO| 2 6 2437 | 26.52 | 26.46 | 29.50 30.00 3.24 32.74 36.00 Pass
HT20 | MCSO| 2 9 2452 | 26.78 | 26.60 | 29.70 30.00 3.24 32.94 36.00 Pass
HT20 | MCSO| 2 10 2457 | 25.55 | 25.22 | 28.40 30.00 3.24 31.64 36.00 Pass
HT20 | MCSO| 2 11 2462 | 24.92 | 24.52 | 27.73 30.00 3.24 30.97 36.00 Pass
HT40 | MCSO| 2 3 2422 | 24.18 | 23.61 | 26.91 30.00 3.24 30.15 36.00 Pass
HT40 | MCSO| 2 6 2437 | 22.11 | 21.86 | 25.00 30.00 3.24 28.24 36.00 Pass
HT40 | MCSO| 2 9 2452 | 21.96 | 21.32 | 24.66 30.00 3.24 27.90 36.00 Pass
VHT20| MCSO0| 2 1 2412 | 24.12 | 23.65 | 26.90 30.00 3.24 30.14 36.00 Pass
VHT20| MCSO0| 2 2 2417 | 26.85 | 26.85 | 29.86 30.00 3.24 33.10 36.00 Pass
VHT20| MCSO0| 2 6 2437 | 26.32 | 26.26 | 29.30 30.00 3.24 32.54 36.00 Pass
VHT20| MCSO0| 2 9 2452 | 26.72 | 26.58 | 29.66 30.00 3.24 32.90 36.00 Pass
VHT20| MCSO0| 2 10 2457 | 25.51 | 25.18 | 28.36 30.00 3.24 31.60 36.00 Pass
VHT20| MCSO| 2 11 2462 | 24.82 | 24.32 | 27.59 30.00 3.24 30.83 36.00 Pass
VHT40| MCSO0| 2 3 2422 | 24.06 | 23.60 | 26.85 30.00 3.24 30.09 36.00 Pass
VHT40| MCSO| 2 6 2437 | 22.02 | 21.81 | 24.93 30.00 3.24 28.17 36.00 Pass
VHT40| MCSO0| 2 9 2452 | 21.91 | 21.22 | 24.59 30.00 3.24 27.83 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Average Conducted EIRP EIRP
Conducted Power DG Power
Mod. | P2 [\nf ch. | Frea: Power Limit (dBi) Power Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail
Antl | Ant3 | SUM | Ant1 | Ant3 | Antl | Ant3 | Ant1 | Ant3 | Antl | Ant3

11b [1Mbps| 2 1 2412 | 25.80 | 25.40 | 28.61 30.00 3.24 31.85 36.00 Pass

11b |1Mbps| 2 6 2437 | 25.70 | 25.40 | 28.56 30.00 3.24 31.80 36.00 Pass

11b [1Mbps| 2 11 2462 | 24.00 | 23.50 | 26.77 30.00 3.24 30.01 36.00 Pass

11g [6Mbps| 2 1 2412 | 21.70 | 21.20 | 24.47 30.00 3.24 27.71 36.00 Pass

11g [6Mbps| 2 6 2437 | 23.20 | 22.70 | 25.97 30.00 3.24 29.21 36.00 Pass

11g [6Mbps| 2 10 2457 | 22.60 | 22.20 | 25.41 30.00 3.24 28.65 36.00 Pass

11g [6Mbps| 2 11 2462 | 18.40 | 17.90 | 21.17 30.00 3.24 24.41 36.00 Pass

HT20 | MCSO| 2 1 2412 | 18.10 ( 17.70 | 20.91 30.00 3.24 24.15 36.00 Pass
HT20 | MCSO| 2 2 2417 | 22.60 | 22.30 | 25.46 30.00 3.24 28.70 36.00 Pass
HT20 | MCSO| 2 6 2437 | 22.60 | 22.10 | 25.37 30.00 3.24 28.61 36.00 Pass
HT20 | MCSO| 2 9 2452 | 22.30 | 21.80 | 25.07 30.00 3.24 28.31 36.00 Pass
HT20 | MCSO| 2 10 2457 | 19.60 | 19.10 | 22.37 30.00 3.24 25.61 36.00 Pass
HT20 | MCSO| 2 11 2462 | 19.30 | 18.70 | 22.02 30.00 3.24 25.26 36.00 Pass
HT40 | MCSO| 2 3 2422 | 17.40 | 17.00 | 20.21 30.00 3.24 23.45 36.00 Pass
HT40 | MCSO| 2 6 2437 | 16.00 | 15.40 | 18.72 30.00 3.24 21.96 36.00 Pass
HT40 | MCSO| 2 9 2452 | 15.30 | 14.50 | 17.93 30.00 3.24 21.17 36.00 Pass
VHT20| MCSO0| 2 1 2412 | 18.00 | 17.70 | 20.86 30.00 3.24 24.10 36.00 Pass
VHT20| MCSO0| 2 2 2417 | 22.50 | 22.20 | 25.36 30.00 3.24 28.60 36.00 Pass
VHT20| MCSO0| 2 6 2437 | 22.50 | 22.00 | 25.27 30.00 3.24 28.51 36.00 Pass
VHT20| MCSO0| 2 9 2452 | 22.20 | 21.70 | 24.97 30.00 3.24 28.21 36.00 Pass
VHT20| MCSO0| 2 10 2457 | 19.50 | 19.00 | 22.27 30.00 3.24 25.51 36.00 Pass
VHT20| MCSO| 2 11 2462 | 19.20 | 18.60 | 21.92 30.00 3.24 25.16 36.00 Pass
VHT40| MCSO0| 2 3 2422 |1 17.30 | 16.90 | 20.11 30.00 3.24 23.35 36.00 Pass
VHT40| MCSO| 2 6 2437 | 15.90 | 15.30 | 18.62 30.00 3.24 21.86 36.00 Pass
VHT40| MCSO0| 2 9 2452 | 15.20 | 14.40 |1 17.83 30.00 3.24 21.07 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR111826B

2.4GHz Band MIMO

Peak PSD DG Peﬁ:‘mﬁ’tSD

(dBm/3KkHZ) (dBi)
Mod. DEVE) NTY CH. i) (dBm/3kHz) Pass/Fail

Rate (MHz)
Antl Ant3 Wgrgi 1 anu Ant3 Antl Ant3

11b |iMbps| 2| 1 | 2412 | 311 4.65 7.66 6.25 7.75 Pass
11b |1Mbps| 2| 6 | 2437 | 351 2.70 6.52 6.25 7.75 Pass
11b |1Mbps| 2| 11 | 2462 | 1.79 1.26 4.80 6.25 7.75 Pass
11g |6Mbps| 2| 1 | 2412 | 549 6.29 2.48 6.25 7.75 Pass
11g |6Mbps| 2| 6 | 2437 | -4.30 457 1.29 6.25 775 Pass
11g |6Mbps| 2| 11 | 2462 | -8.66 9.04 5.65 6.25 7.75 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR111826B

2.4GHz Band MIMO

et Freq. RU' 99% Occupied BW 6dB BW edg BW '

Mod. Rate [NT CH. (MH2) Config (MHz) (MHz) Limit Pass/Fail
. (MHz)
Antl Ant3 Antl Ant3

HE20 [ MCSO| 2 1 2412 | Full 18.88 18.93 16.88 17.76 0.50 Pass
HE20 [ MCSO| 2 6 2437 | Full 19.08 18.98 18.24 17.88 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full 18.93 18.88 18.38 16.34 0.50 Pass
HE40 [ MCSO| 2 3 2422 | Full 37.66 37.76 37.92 37.24 0.50 Pass
HE40 [ MCSO| 2 6 2437 | Full 38.06 38.06 37.96 37.88 0.50 Pass
HE40 [ MCSO| 2 2452 | Full 37.76 37.76 37.56 37.56 0.50 Pass

A2-50f 8



TEST RESULTS DATA

Peak Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Peak Conducted EIRP
EIRP

RU Conducted Power DG D Power
Mod. | P2 \rf ch. | Frea: Config Power Limit (dBi) Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 [ SUM | Ant1 | Ant3 | Antl | Ant3 | Antl | Ant3 | Antl | Ant3

HE20 [ MCSO| 2 1 2412 Full | 24.33 | 23.89 | 27.13 30.00 3.24 30.37 36.00 Pass
HE20 [ MCSO| 2 2 2417 Full | 26.95 | 27.01 | 29.99 30.00 3.24 33.23 36.00 Pass
HE20 | MCSO| 2 6 2437 Full | 26.62 | 26.95 | 29.80 30.00 3.24 33.04 36.00 Pass
HE20 | MCSO| 2 9 2452 Full | 26.88 | 26.70 | 29.80 30.00 3.24 33.04 36.00 Pass
HE20 [ MCSO| 2 10 2457 Full | 25.65 | 25.32 | 28.50 30.00 3.24 31.74 36.00 Pass
HE20 [ MCSO| 2 11 2462 Full | 25.02 | 24.62 | 27.83 30.00 3.24 31.07 36.00 Pass
HE40 [ MCSO| 2 3 2422 Full | 24.28 | 23.71 | 27.01 30.00 3.24 30.25 36.00 Pass
HE40 [ MCSO| 2 6 2437 Full | 22.21 | 21.96 | 25.10 30.00 3.24 28.34 36.00 Pass
HE40 [ MCSO| 2 2452 Full | 22.06 | 21.42 | 24.76 30.00 3.24 28.00 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Average Conducted EIRP
EIRP

RU Conducted Power DG D Power
Mod. | P2 \rf ch. | Frea: Config Power Limit (dBi) Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 [ SUM | Ant1 | Ant3 | Antl | Ant3 | Antl | Ant3 | Antl | Ant3

HE20 [ MCSO| 2 1 2412 | Full | 18.20(17.80|21.01 30.00 3.24 24.25 36.00 Pass
HE20 [ MCSO| 2 2 2417 | Full | 22.70 | 22.40 | 25.56 30.00 3.24 28.80 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 22.70 | 22.20 | 25.47 30.00 3.24 28.71 36.00 Pass
HE20 | MCSO| 2 9 2452 | Full | 22.40 | 21.90 | 25.17 30.00 3.24 28.41 36.00 Pass
HE20 [ MCSO| 2 10 2457 | Full | 19.70 | 19.20 | 22.47 30.00 3.24 25.71 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 19.40 | 18.80 | 22.12 30.00 3.24 25.36 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 17.50(17.10|20.31 30.00 3.24 23.55 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 16.10 | 15.50 | 18.82 30.00 3.24 22.06 36.00 Pass
HE40 [ MCSO| 2 2452 | Full | 15.40 | 14.60 | 18.03 30.00 3.24 21.27 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR111826B

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band MIMO
0 Peak PSD DG Pe"l’_‘:‘mFi’tSD
Data Freq. ' (dBm/3kHz) (dBi) (@BIV3KH2) ,
Mod. Rate NT{ CH. (MH2) Config Pass/Fail
Antl Ant3 Wgrgi | ant1 Ant3 Antl Ant3
HE20 [MCSO| 2| 1 | 2412 | Ful | -7.78 7.64 4.63 6.25 7.75 Pass
HE20 | MCS0| 2 2437 | Full | 411 412 110 6.25 7.75 Pass
HE20 [MCSO| 2| 11 | 2462 | Full | -7.17 7.83 4.16 6.25 7.75 Pass
HE40 [MCSO| 2| 3 | 2422 | Full | -1161 | -12.41 -8.60 6.25 7.75 Pass
HE40 [MCSO| 2| 6 | 2437 | Full | -1354 | -13.38 | -10.37 6.25 7.75 Pass
HE40 [MCSO| 2| 9 | 2452 | Full | -14.11 | -1448 | -11.10 6.25 7.75 Pass

Measured power density (dBm) has offset with cable loss.
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<TXBF Modes>

TEST RESULTS DATA

Peak Output Power

Report Number : FR111826B

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Conducted Power DG Power
Mod. | P2 [\nf ch. | Frea: Power Limit (dBi) Power Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 | SUM | Ant1 | Ant3 | Antl | Ant3 | Ant1 | Ant3 | Antl | Ant3

VHT20| MCSO0| 2 1 2412 | 24.05 | 23.56 | 26.82 29.75 6.25 33.07 36.00 Pass
VHT20| MCSO0| 2 2 2417 | 26.52 | 26.52 | 29.53 29.75 6.25 35.78 36.00 Pass
VHT20| MCSO0| 2 6 2437 | 26.28 | 26.16 | 29.23 29.75 6.25 35.48 36.00 Pass
VHT20| MCSO| 2 9 2452 | 26.50 | 26.38 | 29.45 29.75 6.25 35.70 36.00 Pass
VHT20| MCSO0| 2 10 2457 | 25.50 | 24.91 | 28.23 29.75 6.25 34.48 36.00 Pass
VHT20| MCSO| 2 11 2462 | 24.71 | 24.29 | 27.52 29.75 6.25 33.77 36.00 Pass
VHT40| MCSO0| 2 3 2422 | 24.01 | 23.56 | 26.80 29.75 6.25 33.05 36.00 Pass
VHT40| MCSO| 2 6 2437 | 21.94 | 21.72 | 24.84 29.75 6.25 31.09 36.00 Pass
VHT40| MCSO0| 2 9 2452 | 21.88 | 21.19 | 24.56 29.75 6.25 30.81 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR111826B

2.4GHz Band MIMO

Average Conducted EIRP EIRP

Conducted Power DG Power
Mod. | P2 [\nf ch. | Frea: Power Limit (dBi) Power Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 | SUM | Ant1 | Ant3 | Antl | Ant3 | Ant1 | Ant3 | Antl | Ant3

VHT20| MCSO0| 2 1 2412 | 17.80 | 17.60 | 20.71 29.75 6.25 26.96 36.00 Pass
VHT20| MCSO0| 2 2 2417 | 22.40 | 22.10 | 25.26 29.75 6.25 31.51 36.00 Pass
VHT20| MCSO0| 2 6 2437 | 22.30 | 21.90 | 25.11 29.75 6.25 31.37 36.00 Pass
VHT20| MCSO| 2 9 2452 | 22.10 | 21.60 | 24.87 29.75 6.25 31.12 36.00 Pass
VHT20| MCSO0| 2 10 2457 | 19.40 | 18.90 | 22.17 29.75 6.25 28.42 36.00 Pass
VHT20| MCSO| 2 11 2462 | 19.10 | 18.50 | 21.82 29.75 6.25 28.07 36.00 Pass
VHT40| MCSO0| 2 3 2422 | 17.20 | 16.80 | 20.01 29.75 6.25 26.27 36.00 Pass
VHT40| MCSO| 2 6 2437 | 15.70 | 15.20 | 18.47 29.75 6.25 24.72 36.00 Pass
VHT40| MCSO0| 2 9 2452 | 15.10 | 14.30 | 17.73 29.75 6.25 23.98 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A3-20f4



TEST RESULTS DATA

Peak Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Peak Conducted EIRP
EIRP

RU Conducted Power DG D Power
Mod. | P2 \rf ch. | Frea: Config Power Limit (dBi) Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 [ SUM | Ant1 | Ant3 | Antl | Ant3 | Antl | Ant3 | Antl | Ant3

HE20 [ MCSO| 2 1 2412 Full | 24.22 | 23.78 | 27.02 29.75 6.25 33.27 36.00 Pass
HE20 [ MCSO| 2 2 2417 Full | 26.42 | 26.42 | 29.43 29.75 6.25 35.68 36.00 Pass
HE20 | MCSO| 2 6 2437 Full | 26.54 | 26.49 | 29.53 29.75 6.25 35.78 36.00 Pass
HE20 | MCSO| 2 9 2452 Full | 26.78 | 26.61 | 29.71 29.75 6.25 35.96 36.00 Pass
HE20 [ MCSO| 2 10 2457 Full | 25.56 | 25.21 | 28.40 29.75 6.25 34.65 36.00 Pass
HE20 [ MCSO| 2 11 2462 Full | 24.92 | 24.59 | 27.77 29.75 6.25 34.02 36.00 Pass
HE40 [ MCSO| 2 3 2422 Full | 24.16 | 23.65 | 26.92 29.75 6.25 33.17 36.00 Pass
HE40 [ MCSO| 2 6 2437 Full | 22.11 | 21.94 | 25.04 29.75 6.25 31.29 36.00 Pass
HE40 [ MCSO| 2 2452 Full | 22.02 | 21.36 | 24.71 29.75 6.25 30.96 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A3-30of 4



TEST RESULTS DATA

Average Output Power

Report Number : FR111826B

2.4GHz Band MIMO
Average Conducted EIRP
EIRP

RU Conducted Power DG D Power
Mod. | P2 \rf ch. | Frea: Config Power Limit (dBi) Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antl | Ant3 [ SUM | Ant1 | Ant3 | Antl | Ant3 | Antl | Ant3 | Antl | Ant3

HE20 [ MCSO| 2 1 2412 | Full | 18.10( 17.70|20.91 29.75 6.25 27.17 36.00 Pass
HE20 [ MCSO| 2 2 2417 | Full | 22.60 | 22.30 | 25.46 29.75 6.25 31.71 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 22.60 | 22.10 | 25.37 29.75 6.25 31.62 36.00 Pass
HE20 | MCSO| 2 9 2452 | Full | 22.30 | 21.80 | 25.07 29.75 6.25 31.32 36.00 Pass
HE20 [ MCSO| 2 10 2457 | Full | 19.60 | 19.10 | 22.37 29.75 6.25 28.62 36.00 Pass
HE20 [ MCSO| 2 11 2462 | Full | 19.30 | 18.70 | 22.02 29.75 6.25 28.27 36.00 Pass
HE40 [ MCSO| 2 3 2422 | Full | 17.40 | 17.00 | 20.21 29.75 6.25 26.47 36.00 Pass
HE40 [ MCSO| 2 6 2437 | Full | 16.00 | 15.30 | 18.67 29.75 6.25 24.92 36.00 Pass
HE40 [ MCSO| 2 2452 | Full | 15.30 | 14.50 | 17.93 29.75 6.25 24.18 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A3-40of 4



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C

Test Engineer : [Tom Lee

Relative Humidity : |40~50%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO : 111826
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m
he] e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
3
- 40 N
¢
<
30T 4
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 35.52 55.88 20.36 | L1 OFF 19.7
0.152250 47.53 65.88 18.35 | L1 OFF 19.7
0.384000 32.58 48.19 1561 | L1 OFF 19.7
0.384000 36.77 58.19 2142 | L1 OFF 19.7
0.415860 36.39 47.53 11.14 | L1 OFF 19.8
0.415860 42.00 57.53 1553 | L1 OFF 19.8
0.438000 34.53 47.10 1257 | L1 OFF 19.8
0.438000 40.46 57.10 16.64 | L1 OFF 19.8
0.499290 28.74 46.01 17.27 | L1 OFF 19.9
0.499290 32.46 56.01 2355 | L1 OFF 19.9
8.170710 29.45 50.00 20.55 | L1 OFF 20.1
8.170710 32.46 60.00 2754 | L1 OFF 20.1




EUT Information

Report NO : 111826
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m
° e,
'E 504 i, : CISPR-Ave Limitiat Main Plorts
() S S S S-SR S |
3
- 40 hd
¢
& ¢
307 &
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 35.76 55.88 20.12 | N OFF 19.7
0.152250 47.80 65.88 18.08 | N OFF 19.7
0.382380 31.80 48.23 16.43 | N OFF 19.8
0.382380 35.73 58.23 2250 | N OFF 19.8
0.418200 35.95 47.48 1153 | N OFF 19.8
0.418200 41.85 57.48 15.63 | N OFF 19.8
0.502260 29.00 46.00 17.00 | N OFF 19.9
0.502260 32.88 56.00 23.12 | N OFF 19.9
1.269510 25.60 46.00 20.40 | N OFF 20.3
1.269510 29.33 56.00 26.67 | N OFF 20.3
16.192500 29.35 50.00 20.65 | N OFF 20.5
16.192500 32.69 60.00 27.31 | N OFF 20.5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

Appendix C. Radiated Spurious Emission

] Temperature : 20~25°C
Test Engineer : Karl Hou, Caster Liao and Andy Yang
Relative Humidity : [50~60%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2341.395 56.6 -17.4 74 40.68 27.82 18.39 | 30.29 | 390 | 352 P H
2353.155 44.27 -9.73 54 28.37 27.78 18.41 | 30.29 | 390 | 352 A H
* 2412 109.16 - - 93.43 27.48 18.52 | 30.27 | 390 | 352 P H
* 2412 106.01 - - 90.28 27.48 18.52 | 30.27 | 390 | 352 A H
802.11b
H
CHO1
2375.205 56.75 -17.25 74 40.93 27.65 18.45 | 30.28 | 100 107 P \Y,
2412MHz
2389.275 44.75 -9.25 54 28.99 27.56 18.48 | 30.28 | 100 107 A |V
* 2412 114.71 - - 98.98 27.48 18.52 | 30.27 | 100 107 P \Y
* 2412 111.51 - - 95.78 27.48 18.52 | 30.27 | 100 107 A |V
\Y
2348.78 56.88 -17.12 74 40.96 27.8 18.41 | 30.29 | 382 | 351 P H
2351.72 44.3 -9.7 54 28.39 27.79 18.41 | 30.29 | 382 | 351 A H
* 2437 108.69 - - 92.96 27.43 18.57 | 30.27 | 382 | 351 P H
* 2437 105.41 - - 89.68 27.43 18.57 | 30.27 | 382 | 351 A H
2495.45 56.83 -17.17 74 40.99 27.4 18.69 | 30.25 | 382 | 351 P H
802.11b
2485.79 46.08 -7.92 54 30.26 27.4 18.67 | 30.25 | 382 | 351 A H
CH 06
2323.86 56.56 -17.44 74 40.65 27.85 18.36 30.3 100 127 P \Y
2437MHz
2389.94 44.81 -9.19 54 29.05 27.56 18.48 | 30.28 | 100 127 A |V
* 2437 115.39 - - 99.66 27.43 18.57 | 30.27 | 100 127 P \Y
* 2437 112.2 - - 96.47 27.43 18.57 | 30.27 | 100 127 A |V
2485.58 60.78 -13.22 74 44.96 27.4 18.67 | 30.25 | 100 127 P \Y,
2483.5 52.72 -1.28 54 36.91 27.4 18.66 | 30.25 | 100 127 A |V
TEL : 886-3-327-3456 Page Number : C1of C29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

* 2462 108.35 - - 92.59 27.4 18.62 | 30.26 | 212 | 335 P H
* 2462 105.12 - - 89.36 27.4 18.62 | 30.26 | 212 335 A H
2485.56 57.73 -16.27 74 41.91 27.4 18.67 | 30.25 | 212 | 335 P H
2486 46.29 -7.71 54 30.47 27.4 18.67 | 30.25 | 212 335 A H
H
802.11b
H
CH 11
* 2462 116 - - 100.24 27.4 18.62 | 30.26 | 100 109 P \%
2462MHz
* 2462 112.69 - - 96.93 27.4 18.62 | 30.26 | 100 109 A \%
2486.08 60.18 -13.82 74 44.36 27.4 18.67 | 30.25 | 100 109 P \Y,
2485.84 52.58 -1.42 54 36.76 27.4 18.67 | 30.25 | 100 109 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.58 -33.42 74 51.43 31.15 13.36 | 55.36 100 0 P H
12060 56.05 -17.95 74 51.74 38.88 20.52 | 55.09 | 202 144 P H
12060 50.71 -3.29 54 46.4 38.88 20.52 | 55.09 | 202 144 A H
802.11b
H
CHO1
4824 40.7 -33.3 74 51.55 31.15 13.36 | 55.36 100 0 P \%
2412MHz
12060 57.51 -16.49 74 53.2 38.88 20.52 | 55.09 | 232 229 P \Y,
12060 53.31 -0.69 54 49 38.88 20.52 | 55.09 | 232 229 A \%
\Y,
4874 41.07 -32.93 74 51.93 31.15 13.36 | 55.37 100 0 P H
7311 48.41 -25.59 74 52.09 36.42 16.16 | 56.26 100 0 P H
12185 56.24 -17.76 74 51.89 38.83 20.58 | 55.06 199 145 P H
802.11b
12185 51.3 -2.7 54 46.95 38.83 20.58 | 55.06 199 145 A H
CH 06
4874 41.68 -32.32 74 52.54 31.15 13.36 | 55.37 100 0 P V
2437MHz
7311 48.04 -25.96 74 51.72 36.42 16.16 | 56.26 100 0 P \%
12185 57.53 -16.47 74 53.18 38.83 20.58 | 55.06 | 324 230 P V
12185 53.48 -0.52 54 49.13 38.83 20.58 | 55.06 | 324 230 A V
4924 42.47 -31.53 74 53.29 31.2 13.36 | 55.38 100 0 P H
7386 46.95 -27.05 74 50.44 36.43 16.36 | 56.28 100 0 P H
12310 53.21 -20.79 74 49.23 38.39 20.63 | 55.04 | 205 144 P H
802.11b
12310 47.79 -6.21 54 43.81 38.39 20.63 | 55.04 | 205 144 A H
CH 11
4924 41.52 -32.48 74 52.34 31.2 13.36 | 55.38 100 0 P \%
2462MHz
7386 46.54 -27.46 74 50.03 36.43 16.36 | 56.28 100 0 P \%
12310 54.08 -19.92 74 50.1 38.39 20.63 | 55.04 | 317 230 P \Y,
12310 49.19 -4.81 54 45.21 38.39 20.63 | 55.04 | 317 230 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2390 60.21 -13.79 74 44.45 27.56 18.48 | 30.28 307 10 P H
2390 49.34 -4.66 54 33.58 27.56 18.48 | 30.28 | 307 10 A H
* 2412 109.69 - - 93.96 27.48 18.52 | 30.27 307 10 P H
* 2412 101.85 - - 86.12 27.48 18.52 | 30.27 | 307 10 A H
H

802.11g
H

CHO1

2390 63.14 -10.86 74 47.38 27.56 18.48 | 30.28 110 109 P \%

2412MHz
2390 53.06 -0.94 54 37.3 27.56 18.48 | 30.28 110 109 A \Y,
* 2412 114.65 - - 98.92 27.48 18.52 | 30.27 110 109 P \%
* 2412 106.68 - - 90.95 27.48 18.52 | 30.27 110 109 A \%
\Y,
\%
2312.24 56.97 -17.03 74 41.05 27.88 18.34 30.3 208 2 P H
2323.16 45.77 -8.23 54 29.86 27.85 18.36 30.3 208 2 A H
* 2437 104.49 - - 88.76 27.43 18.57 | 30.27 208 2 P H
* 2437 96.83 - - 81.1 27.43 18.57 | 30.27 208 2 A H
2487.05 56.99 -17.01 74 41.17 27.4 18.67 | 30.25 208 2 P H

802.11g
2483.9 47.17 -6.83 54 31.36 274 18.66 | 30.25 208 2 A H

CH 06

2340.94 56.93 -17.07 74 41.01 27.82 18.39 | 30.29 100 127 P \%

2437MHz
2389.52 45.67 -8.33 54 29.91 27.56 18.48 | 30.28 100 127 A V
* 2437 112.26 - - 96.53 27.43 18.57 | 30.27 100 127 P \%
* 2437 103.86 - - 88.13 27.43 18.57 | 30.27 100 127 A \%
2484.95 62.75 -11.25 74 46.93 27.4 18.67 | 30.25 100 127 P \Y,
2484.25 53.29 -0.71 54 37.48 274 18.66 | 30.25 100 127 A \%

TEL : 886-3-327-3456 Page Number : C4 of C29
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

* 2462 105.23 - - 89.47 27.4 18.62 | 30.26 | 340 | 339 P H
* 2462 97.1 - - 81.34 27.4 18.62 | 30.26 | 340 339 A H
2483.8 57.46 -16.54 74 41.65 27.4 18.66 | 30.25 | 340 | 339 P H
2483.56 46.79 -7.21 54 30.98 27.4 18.66 | 30.25 | 340 339 A H
H
802.11g
H
CH 11
* 2462 113.17 - - 97.41 27.4 18.62 | 30.26 | 100 109 P \%
2462MHz
* 2462 104.56 - - 88.8 27.4 18.62 | 30.26 | 100 109 A \%
2483.6 62.13 -11.87 74 46.32 27.4 18.66 | 30.25 | 100 109 P \Y,
2483.6 52.05 -1.95 54 36.24 27.4 18.66 | 30.25 | 100 109 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C29

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.99 -34.01 74 50.84 31.15 13.36 | 55.36 100 0 P H
H
H

802.11g
H

CHO1
4824 40.06 -33.94 74 50.91 31.15 13.36 | 55.36 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 40.51 -33.49 74 51.37 31.15 13.36 | 55.37 100 0 P H
7311 45.91 -28.09 74 49.59 36.42 16.16 | 56.26 100 0 P H
H

802.11g
H

CH 06
4874 40.41 -33.59 74 51.27 31.15 13.36 | 55.37 100 0 P V

2437MHz
7311 46.3 -27.7 74 49.98 36.42 16.16 | 56.26 100 0 P \%
V
V
4924 39.65 -34.35 74 50.47 31.2 13.36 | 55.38 100 0 P H
7386 45.24 -28.76 74 48.73 36.43 16.36 | 56.28 100 0 P H
H

802.11g
H

CH 11
4924 40.07 -33.93 74 50.89 31.2 13.36 | 55.38 100 0 P \%

2462MHz
7386 45.71 -28.29 74 49.2 36.43 16.36 | 56.28 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C29

FAX : 886-3-328-4978
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Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 104.98 - - 89.22 274 18.62 30.26 150 335 P H
* 2462 96.3 - - 80.54 27.4 18.62 | 30.26 | 150 | 335 A H
2483.52 57.15 -16.85 74 41.34 274 18.66 30.25 150 335 P H
2483.88 47.24 -6.76 54 31.43 27.4 18.66 | 30.25 | 150 | 335 A H
802.11n H
HT20 H
CH 01 * 2462 112.58 - - 96.82 27.4 18.62 | 30.26 | 102 | 109 P Y
2412MHz * 2462 104.33 - - 88.57 274 18.62 30.26 102 109 A \%
2483.52 64.05 -9.95 74 48.24 27.4 18.66 | 30.25 | 102 | 109 P Y,
2483.52 52.93 -1.07 54 37.12 27.4 18.66 | 30.25 | 102 | 109 AV
\%
\%
2330.86 56.61 -17.39 74 40.7 27.84 18.37 30.3 347 336 P H
2354.24 45.73 -8.27 54 29.83 27.77 18.42 30.29 347 336 A H
* 2437 104.62 - - 88.89 27.43 18.57 30.27 347 336 P H
* 2437 96.56 - - 80.83 27.43 18.57 | 30.27 | 347 | 336 A H
802.11n 2494.47 56.47 |-17.53 74 40.64 27.4 1868 | 30.25 | 347 | 336 | P | H
HT20 2485.02 45.84 -8.16 54 30.02 274 18.67 30.25 347 336 A H
CH 06 2380.56 57.31 -16.69 74 41.51 27.62 18.46 30.28 100 124 P \%
2437MHz 2334.92 45.9 -8.1 54 2999 | 27.83 | 1838 | 303 | 100 | 124 | A | V
* 2437 112.34 - - 96.61 27.43 18.57 30.27 100 124 P \%
* 2437 103.93 - - 88.2 27.43 18.57 30.27 100 124 A \%
2483.9 63.25 -10.75 74 47.44 27.4 18.66 30.25 100 124 P \%
2484.11 53.3 -0.7 54 37.49 27.4 18.66 30.25 100 124 A \%
TEL : 886-3-327-3456 Page Number : C7 of C29
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2389.8 57.23 |-16.77 74 41.47 27.56 18.48 | 30.28 | 390 | 345 P H
2390 47.47 -6.53 54 31.71 27.56 18.48 30.28 390 345 A H
* 2412 108.18 - - 92.45 27.48 18.52 | 30.27 | 390 | 345 P H
* 2412 100.41 - - 84.68 27.48 18.52 30.27 390 345 A H
802.11n H
HT20 H
CH11 2389.905 61.9 -12.1 74 46.14 27.56 18.48 30.28 100 124 P \%
2462MHz 2390 52.54 | -1.46 54 36.78 | 2756 | 1848 | 30.28 | 100 | 124 | A | V
* 2412 114.26 - - 98.53 27.48 18.52 30.27 100 124 P \%
* 2412 105.67 - - 89.94 27.48 18.52 | 30.27 | 100 | 124 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8 of C29
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.14 -33.86 74 50.99 31.15 13.36 55.36 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 40.23 | -33.77 74 51.08 31.15 13.36 | 55.36 | 100 0 P |V
2412MHz V
\%
\%
4874 39.8 -34.2 74 50.66 31.15 13.36 | 55.37 | 100 0 P H
7311 46.18 | -27.82 74 49.86 36.42 16.16 | 56.26 | 100 0 P H
802.11n H
HT20 H
CH 06 4874 39.79 |-34.21 74 50.65 31.15 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 455 -28.5 74 49.18 | 36.42 | 16.16 | 56.26 | 100 0 P |V
\%
\%
4924 40.12 -33.88 74 50.94 31.2 13.36 55.38 100 0 P H
7386 45.71 -28.29 74 49.2 36.43 16.36 56.28 100 0 P H
802.11n H
HT20 H
CH11 4924 40.74 -33.26 74 51.56 31.2 13.36 55.38 100 0 P \%
2462MHz 7386 45.77 | -28.23 74 49.26 | 36.43 | 16.36 | 56.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2334.36 57.13 -16.87 74 41.22 27.83 18.38 30.3 300 9 P H
2389.94 47.87 -6.13 54 32.11 27.56 18.48 | 30.28 | 300 9 A H
* 2422 105.51 - - 89.78 27.46 18.54 30.27 300 9 P H
* 2422 97.76 - - 82.03 27.46 18.54 30.27 300 9 A H
802.11n 2497.62 57.02 -16.98 74 41.18 27.4 18.69 | 30.25 | 300 9 P H
HT40 2483.97 47.77 -6.23 54 31.96 27.4 18.66 | 30.25 | 300 9 A H
CH 03 2389.8 60.51 -13.49 74 44.75 27.56 18.48 | 30.28 | 114 109 P Y
2422MHz 2389.94 51.93 | -2.07 54 36.17 | 2756 | 18.48 | 3028 | 114 | 109 | A | V
* 2422 109.81 - - 94.08 27.46 18.54 | 30.27 | 114 109 P Y,
* 2422 102.1 - - 86.37 27.46 18.54 | 30.27 | 114 109 AV
2485.02 60.79 -13.21 74 44.97 274 18.67 30.25 114 109 P \%
2483.5 53.29 -0.71 54 37.48 27.4 18.66 30.25 114 109 A \%
2339.26 56.91 -17.09 74 41 27.82 18.39 30.3 299 10 P H
2337.44 46.49 -7.51 54 30.58 27.83 18.38 30.3 299 10 A H
* 2437 103.78 - - 88.05 27.43 18.57 30.27 299 10 P H
* 2437 95.63 - - 79.9 27.43 18.57 30.27 299 10 A H
802.11n 2489.85 56.88 |-17.12 74 41.05 27.4 18.68 | 30.25 | 299 | 10 P | H
HT40 2484.67 47.26 -6.74 54 31.44 274 18.67 30.25 299 10 A H
CH 06 2371.18 56.52 -17.48 74 40.69 27.67 18.45 30.29 107 109 P \%
2437MHz 2344.72 46.61 -7.39 54 30.69 27.81 18.4 30.29 107 109 A \%
* 2437 109.38 - - 93.65 27.43 18.57 30.27 107 109 P \%
* 2437 101.56 - - 85.83 27.43 18.57 30.27 107 109 A \%
2484.53 60.76 -13.24 74 44.95 27.4 18.66 30.25 107 109 P \%
2483.55 52.94 -1.06 54 37.13 27.4 18.66 30.25 107 109 A \%
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2335.06 56.07 |-17.93 74 40.16 | 27.83 | 18.38 | 30.3 | 100 | 337 | P | H
2344.86 46.69 | -7.31 54 30.77 | 27.81 184 | 30.29 | 100 | 337 | A | H
* 2447 101.3 - - 85.56 | 27.41 | 1859 | 30.26 | 100 | 337 | P | H
* 2447 93.26 - - 77.52 27.4 186 | 30.26 | 100 | 337 | A | H
802.11n 2485.23 57.32 |-16.68 74 41.5 27.4 18.67 | 30.25 | 100 | 337 | P | H
HT40 2483.97 48.34 | -5.66 54 32.53 27.4 18.66 | 30.25 | 100 | 337 | A | H
CH 08 2332.68 56.56 | -17.44 74 40.65 | 27.83 | 18.38 | 30.3 | 100 | 40 P |V
2447MHz 2364.04 46.65 -7.35 54 30.79 27.72 | 1843 | 30.29 | 100 40 A |V
* 2447 107.07 . - 91.33 | 27.41 | 1859 | 30.26 | 100 | 40 P |V
* 2447 99.02 - - 83.28 | 27.41 | 1859 | 30.26 | 100 | 40 AV
2484.11 61.94 |-12.06 74 46.13 27.4 18.66 | 30.25 | 100 | 40 P |V
2483.5 52.98 | -1.02 54 37.17 27.4 18.66 | 30.25 | 100 | 40 AV
2320.08 56.34 |-17.66 74 4043 | 27.86 | 1835 | 30.3 | 293 | 10 P | H
2341.64 46.49 | -7.51 54 30.57 | 27.82 | 18.39 | 30.29 | 293 | 10 A | H
* 2452 96.11 - - 80.37 27.4 186 | 30.26 | 293 | 10 P | H
* 2452 88.06 - - 72.32 27.4 186 | 30.26 | 293 | 10 A | H
802.11n 2483.69 57.31 |-16.69 74 415 27.4 18.66 | 30.25 | 293 | 10 P | H
HT40 2484.95 48.02 -5.98 54 32.2 27.4 18.67 | 30.25 | 293 | 10 A | H
CH 09 2317 57.15 |-16.85 74 4123 | 2787 | 1835 | 303 | 106 | 109 | P | V
2452MHz 2389.52 46.38 -7.62 54 30.62 2756 | 18.48 | 30.28 | 106 | 109 | A |V
* 2452 102.72 - - 86.98 27.4 18.6 | 30.26 | 106 | 109 | P | V
* 2452 94.42 - - 78.68 27.4 186 | 30.26 | 106 | 109 | A | V
2484.11 62.85 | -11.15 74 47.04 27.4 18.66 | 3025 | 106 | 109 | P | V
2483.55 53.36 | -0.64 54 37.55 27.4 18.66 | 30.25 | 106 | 109 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C29

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 39.78 -34.22 74 50.6 31.19 13.36 55.37 100 0 P H
7266 4461 | -29.39 74 48.55 36.26 16.05 | 56.25 | 100 0 P H
802.11n H
HT40 H
CH 03 4844 40.09 |[-33.91 74 50.91 31.19 13.36 | 55.37 | 100 0 P |V
2422MHz 7266 45 -29 74 48.94 36.26 16.05 | 56.25 | 100 0 P |V
\%
\%
4874 39.89 -34.11 74 50.75 31.15 13.36 55.37 100 0 P H
7311 45.62 -28.38 74 49.3 36.42 16.16 | 56.26 | 100 0 P H
802.11n H
HT40 H
CH 06 4874 39.58 -34.42 74 50.44 31.15 13.36 55.37 100 0 P \%
2437MHz 7311 45.73 | -28.27 74 49.41 | 36.42 | 16.16 | 56.26 | 100 0 P |V
\%
\%
4904 39.98 -34.02 74 50.88 31.12 13.36 55.38 100 0 P H
7356 4543 |-28.57 74 48.93 36.49 16.28 | 56.27 | 100 0 P H
802.11n H
HT40 H
CH 09 4904 39.44 -34.56 74 50.34 31.12 13.36 55.38 100 0 P \%
2452MHz 7356 45.97 | -28.03 74 49.47 | 36.49 | 16.28 | 56.27 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
250.19 35.79 -10.21 46 47.33 18.52 2.67 32.73 - - P H
500.45 41.19 -4.81 46 45.91 24.16 3.78 32.66 | 168 88 Q | H
600.36 36.62 -9.38 46 39.42 25.65 4.22 32.67 - - P H
719.67 37.64 -8.36 46 38.31 27.19 4.63 32.49 - - P H
885.54 39.68 -6.32 46 37.82 29.1 5.24 32.48 - - P H
898.15 39.84 -6.16 46 37.83 29.15 5.29 32.43 - - P H
H
H
H
H
H
2.4GHz
H
802.11b
53.28 31.4 -8.6 40 50.27 12.94 1.02 32.83 - - P \%
ol 95.96 34.2 -9.3 43.5 49.83 15.49 1.5 32.62 - - P \%
500.45 42.69 -3.31 46 47.41 24.16 3.78 32.66 137 227 Q \%
719.67 39.26 -6.74 46 39.93 27.19 4.63 32.49 - - P \%
733.25 37.1 -8.9 46 37.1 27.89 4.66 32.55 - - P \%
803.09 35.54 -10.46 46 35.38 28.06 4.95 32.85 - - P \Y,
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<CDD Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.33 58.14 -15.86 74 42.37 27.57 18.48 | 30.28 | 128 92 P H
2388.225 48.91 -5.09 54 33.14 27.57 18.48 | 30.28 | 128 92 A H
* 2412 117.95 - - 102.22 27.48 18.52 | 30.27 | 128 92 P H
* 2412 114.97 - - 99.24 27.48 18.52 | 30.27 | 128 92 A H
802.11b
H
CHoO1
2389.275 60.76 -13.24 74 45 27.56 18.48 | 30.28 | 109 60 P \Y
2412MHz
2390 51.3 2.7 54 35.54 27.56 18.48 | 30.28 | 109 60 A |V
* 2412 123.43 - - 107.7 27.48 18.52 | 30.27 | 109 60 P \Y
* 2412 120.43 - - 104.7 27.48 18.52 | 30.27 | 109 60 A |V
\Y,
2352.42 56.93 -17.07 74 41.02 27.79 18.41 | 30.29 | 300 37 P H
2353.54 46.52 -7.48 54 30.62 27.78 18.41 | 30.29 | 300 37 A H
* 2437 115.57 - - 99.84 27.43 18.57 | 30.27 | 300 37 P H
* 2437 112.59 - - 96.86 27.43 18.57 | 30.27 | 300 37 A H
2490.13 57.21 -16.79 74 41.38 27.4 18.68 | 30.25 | 300 37 P H
802.11b
2485.51 46.81 -7.19 54 30.99 27.4 18.67 | 30.25 | 300 37 A H
CH 06
2383.22 56.76 -17.24 74 40.97 27.6 18.47 | 30.28 | 100 64 P \Y,
2437MHz
2388.82 46.95 -7.05 54 31.18 27.57 18.48 | 30.28 | 100 64 A |V
* 2437 122.57 - - 106.84 27.43 18.57 | 30.27 | 100 64 P \Y,
* 2437 119.49 - - 103.76 27.43 18.57 | 30.27 | 100 64 A |V
2485.65 58.17 -15.83 74 42.35 27.4 18.67 30.25 100 64 P \%
2484.53 49.56 -4.44 54 33.75 27.4 18.66 | 30.25 | 100 64 A |V
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* 2462 115.91 - - 100.15 27.4 18.62 | 30.26 | 107 93 P H
* 2462 112.85 - - 97.09 27.4 18.62 | 30.26 | 107 93 A H
2486.16 57.76 -16.24 74 41.94 27.4 18.67 | 30.25 | 107 93 P H
2484.76 48.52 -5.48 54 32.7 27.4 18.67 | 30.25 | 107 93 A H
H
802.11b
H
CH 11
* 2462 122.15 - - 106.39 27.4 18.62 | 30.26 | 100 59 P \%
2462MHz
* 2462 119.06 - - 103.3 27.4 18.62 | 30.26 | 100 59 A \%
2484.32 61.81 -12.19 74 46 27.4 18.66 | 30.25 | 100 59 P \Y,
2485.04 52.14 -1.86 54 36.32 27.4 18.67 | 30.25 | 100 59 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.06 -32.94 74 51.91 31.15 13.36 | 55.36 100 0 P H
H
H

802.11b
H

CHO1
4824 41.32 -32.68 74 52.17 31.15 13.36 | 55.36 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 40.85 -33.15 74 51.71 31.15 13.36 | 55.37 100 0 P H
7311 57.28 -16.72 74 60.96 36.42 16.16 | 56.26 | 238 39 P H
7311 53.36 -0.64 54 57.04 36.42 16.16 | 56.26 | 238 39 A H

802.11b
H

CH 06
4874 39.68 -34.32 74 50.54 31.15 13.36 | 55.37 100 0 P V

2437MHz
7311 56.69 -17.31 74 60.37 36.42 16.16 | 56.26 100 22 P \%
7311 52.35 -1.65 54 56.03 36.42 16.16 | 56.26 100 22 A V
V
4924 41.3 -32.7 74 52.12 31.2 13.36 | 55.38 100 0 P H
7386 55.76 -18.24 74 59.25 36.43 16.36 | 56.28 | 249 20 P H
7386 51.33 -2.67 54 54.82 36.43 16.36 | 56.28 | 249 20 A H

802.11b
H

CH 11
4924 39.94 -34.06 74 50.76 31.2 13.36 | 55.38 100 0 P \%

2462MHz
7386 56.1 -17.9 74 59.59 36.43 16.36 | 56.28 100 350 P \%
7386 51.68 -2.32 54 55.17 36.43 16.36 | 56.28 100 350 A \Y,
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 59.93 -14.07 74 44.17 27.56 18.48 | 30.28 127 93 P H
2390 49.77 -4.23 54 34.01 27.56 18.48 | 30.28 127 93 A H
* 2412 113.88 - - 98.15 27.48 18.52 | 30.27 127 93 P H
* 2412 107.12 - - 91.39 27.48 18.52 | 30.27 127 93 A H
H
802.11g
H
CHO1
2388.855 63.59 -10.41 74 47.82 27.57 18.48 | 30.28 100 55 P \%
2412MHz
2389.065 52.3 -1.7 54 36.53 27.57 18.48 | 30.28 100 55 A \Y,
* 2412 120.61 - - 104.88 27.48 18.52 | 30.27 100 55 P \%
* 2412 112.71 - - 96.98 27.48 18.52 | 30.27 100 55 A \%
\Y,
\%
2378.04 56.58 -17.42 74 40.77 27.63 18.46 | 30.28 150 85 P H
2389.94 46.68 -7.32 54 30.92 27.56 18.48 | 30.28 150 85 A H
* 2437 117 - - 101.27 27.43 18.57 | 30.27 150 85 P H
* 2437 109.29 - - 93.56 27.43 18.57 | 30.27 150 85 A H
2483.69 59.6 -14.4 74 43.79 27.4 18.66 | 30.25 150 85 P H
802.11g
2483.5 49.26 -4.74 54 33.45 274 18.66 | 30.25 150 85 A H
CH 06
2322.74 57.03 -16.97 74 41.12 27.85 18.36 30.3 100 60 P \%
2437MHz
2389.52 48.02 -5.98 54 32.26 27.56 18.48 | 30.28 100 60 A V
* 2437 122.83 - - 107.1 27.43 18.57 | 30.27 100 60 P \%
* 2437 115.53 - - 99.8 27.43 18.57 | 30.27 100 60 A \%
2485.79 61.9 -12.1 74 46.08 27.4 18.67 | 30.25 100 60 P \Y,
2483.5 51.84 -2.16 54 36.03 274 18.66 | 30.25 100 60 A \%
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2457 114.95 - - 99.2 27.4 18.61 | 30.26 100 92 P H
2457 107.28 - - 91.53 27.4 18.61 | 30.26 100 92 A H
2483.8 59.97 -14.03 74 44.16 27.4 18.66 | 30.25 | 100 92 P H
2483.6 48.45 -5.55 54 32.64 27.4 18.66 | 30.25 100 92 A H
H

802.11g
H

CH 10
2457 121.66 - - 105.91 27.4 18.61 | 30.26 102 64 P \Y

2457MHz
2457 114.54 - - 98.79 27.4 18.61 | 30.26 102 64 A \%
2486.6 62.04 -11.96 74 46.22 27.4 18.67 | 30.25 102 64 P \Y,
2483.56 52.09 -1.91 54 36.28 27.4 18.66 | 30.25 | 102 64 A \%
\Y,
\%
2462 1115 - - 95.74 27.4 18.62 | 30.26 100 86 P H
2462 103.55 - - 87.79 274 18.62 | 30.26 100 86 A H
2483.52 61.3 -12.7 74 45.49 27.4 18.66 | 30.25 | 100 86 P H
2483.52 50.44 -3.56 54 34.63 274 18.66 | 30.25 100 86 A H
H

802.11g
H

CH 11
2462 118.24 - - 102.48 27.4 18.62 | 30.26 100 57 P V

2462MHz
2462 110.38 - - 94.62 27.4 18.62 | 30.26 100 57 A \%
2483.64 62.16 -11.84 74 46.35 274 18.66 | 30.25 100 57 P V
2483.52 53.52 -0.48 54 37.71 27.4 18.66 | 30.25 | 100 57 A \%
\Y,
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.32 -33.68 74 51.17 31.15 13.36 | 55.36 100 0 P H
H
H

802.11g
H

CHO1
4824 39.94 -34.06 74 50.79 31.15 13.36 | 55.36 100 0 P \%

2412MHz
\Y,
\%
\Y,
4874 40.6 -33.4 74 51.46 31.15 13.36 | 55.37 100 0 P H
7311 56.9 -17.1 74 60.58 36.42 16.16 | 56.26 100 19 P H
7311 46.93 -7.07 54 50.61 36.42 16.16 | 56.26 100 19 A H

802.11g
H

CH 06
4874 40.52 -33.48 74 51.38 31.15 13.36 | 55.37 100 0 P V

2437MHz
7311 54.96 -19.04 74 58.64 36.42 16.16 | 56.26 150 341 P \%
7311 44.14 -9.86 54 47.82 36.42 16.16 | 56.26 150 341 A V
V
4924 40.05 -33.95 74 50.87 31.2 13.36 | 55.38 100 0 P H
7386 46.78 -27.22 74 50.27 36.43 16.36 | 56.28 100 0 P H
H

802.11g
H

CH 11
4924 40.8 -33.2 74 51.62 31.2 13.36 | 55.38 100 0 P \%

2462MHz
7386 45.84 -28.16 74 49.33 36.43 16.36 | 56.28 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+3 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
2313.465 57.13 -16.87 74 41.22 27.87 18.34 30.3 123 91 P H
2389.905 45.47 -8.53 54 29.71 27.56 18.48 | 30.28 123 91 A H
* 2412 111.85 - - 96.12 27.48 18.52 30.27 123 91 P H
* 2412 102.83 - - 87.1 27.48 18.52 30.27 123 91 A H
802.11ax H
HE20 Full H
CHO1 2389.905 62.96 -11.04 74 47.2 27.56 18.48 | 30.28 100 7 P \%
2412MHz 2390 53.7 -0.3 54 37.94 | 2756 | 1848 | 3028 | 100 | 77 | A | V
* 2412 117.67 - - 101.94 27.48 18.52 30.27 100 7 P \%
* 2412 109.37 - - 93.64 27.48 18.52 | 30.27 100 77 A \%
\%
\%
2389.38 62.38 -11.62 74 46.62 27.56 18.48 30.28 101 90 P H
2390 52.96 -1.04 54 37.2 27.56 18.48 30.28 101 90 A H
* 2417 116.2 - - 100.47 27.47 18.53 30.27 101 90 P H
* 2417 107.42 - - 91.69 27.47 18.53 30.27 101 90 A H
802.11ax H
HEZ20 Full H
CH 02 2390 61 -13 74 45.24 27.56 18.48 30.28 101 73 P \%
2417MHz 2390 51.09 | -2.91 54 3533 | 2756 | 18.48 | 30.28 | 101 | 73 A |V
* 2417 122.98 - - 107.25 27.47 18.53 30.27 101 73 P \%
* 2417 114.59 - - 98.86 27.47 18.53 30.27 101 73 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2359.42 57.69 -16.31 74 41.82 27.74 18.42 30.29 100 89 P H
2389.8 45.92 -8.08 54 30.16 27.56 18.48 | 30.28 | 100 89 A H
* 2437 115.8 - - 100.07 27.43 18.57 30.27 100 89 P H
* 2437 107.75 - - 92.02 27.43 18.57 30.27 100 89 A H
802.11ax 2484.39 58.19 -15.81 74 42.38 27.4 18.66 | 30.25 | 100 89 P H
HE20 Full 2483.5 47.86 -6.14 54 32.05 27.4 18.66 | 30.25 | 100 89 A H
CH 06 2389.66 58.83 -15.17 74 43.07 27.56 18.48 | 30.28 | 104 76 P Y
2437MHz 2389.94 4829 | -5.71 54 3253 | 2756 | 1848 | 30.28 | 104 | 76 A |V
* 2437 123.91 - - 108.18 27.43 18.57 30.27 104 76 P \%
* 2437 115.36 - - 99.63 27.43 18.57 | 30.27 | 104 76 AV
2483.9 63.88 -10.12 74 48.07 274 18.66 30.25 104 76 P \%
2483.5 53.33 -0.67 54 37.52 27.4 18.66 | 30.25 | 104 76 AV
* 2452 116.52 - - 100.78 274 18.6 30.26 119 91 P H
* 2452 107.04 - - 91.3 27.4 18.6 30.26 119 91 A H
2483.56 60.55 -13.45 74 44.74 274 18.66 30.25 119 91 P H
2483.52 49.4 -4.6 54 33.59 27.4 18.66 30.25 119 91 A H
8802.11ax H
HEZ20 Full H
CH 09 * 2452 122.97 - - 107.23 27.4 18.6 30.26 104 66 P \%
2452MHz * 2452 114.45 - - 98.71 274 18.6 30.26 104 66 A \%
2483.64 64.27 -9.73 74 48.46 27.4 18.66 30.25 104 66 P \%
2483.52 52.93 -1.07 54 37.12 27.4 18.66 30.25 104 66 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C21 of C29
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FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2457 112.42 - - 96.67 274 18.61 30.26 100 91 P H
* 2457 103.74 - - 87.99 27.4 18.61 | 30.26 | 100 91 A H
2483.84 57.55 -16.45 74 41.74 274 18.66 30.25 100 91 P H
2484.36 46.29 -7.71 54 30.48 274 18.66 30.25 100 91 A H
802.11ax H
HE20 Full H
CH 10 * 2457 120.71 - - 104.96 27.4 18.61 | 30.26 | 106 64 P \Y
2457MHz * 2457 111.79 - - 96.04 27.4 18.61 30.26 106 64 A \%
2483.52 65.71 -8.29 74 49.9 27.4 18.66 | 30.25 | 106 64 P Y,
2483.52 53.18 -0.82 54 37.37 27.4 18.66 | 30.25 | 106 64 AV
\%
\%
* 2462 111.45 - - 95.69 27.4 18.62 30.26 100 90 P H
* 2462 103.64 - - 87.88 27.4 18.62 30.26 100 90 A H
2483.72 64.64 -9.36 74 48.83 27.4 18.66 | 30.25 | 100 90 P H
2483.52 53.05 -0.95 54 37.24 27.4 18.66 | 30.25 | 100 90 A H
8802.11ax H
HEZ20 Full H
CH11 * 2462 119.39 - - 103.63 27.4 18.62 30.26 100 74 P \%
2462MHz * 2462 111.32 - - 95.56 27.4 18.62 30.26 100 74 A \%
2483.96 66.44 -7.56 74 50.63 27.4 18.66 30.25 100 74 P \%
2487.08 53.76 -0.24 54 37.94 27.4 18.67 30.25 100 74 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C29
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FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4824 39.73 -34.27 74 50.58 31.15 13.36 55.36 100 0 P H
H
802.11ax H
HE20 Full H
CHO1 4824 40.33 | -33.67 74 51.18 31.15 13.36 | 55.36 | 100 0 P |V
2412MHz V
\%
\%
4874 40.1 -33.9 74 50.96 31.15 13.36 55.37 100 0 P H
7311 58.58 -15.42 74 62.26 36.42 16.16 56.26 111 18 P H
802.11ax 7311 45.71 -8.29 54 49.39 36.42 16.16 56.26 111 18 A H
HE20 Full H
CH 06 4874 41.32 -32.68 74 52.18 31.15 13.36 55.37 100 0 P \%
2437MHz 7311 54.93 | -19.07 74 58.61 | 36.42 | 16.16 | 56.26 | 150 | 342 | P | V
7311 43.71 -10.29 54 47.39 36.42 16.16 56.26 150 342 A \%
\%
4924 40.64 -33.36 74 51.46 31.2 13.36 55.38 100 0 P H
7386 46.39 |-27.61 74 49.88 36.43 16.36 | 56.28 | 100 0 P H
802.11ax H
HEZ20 Full H
CH11 4924 39.85 -34.15 74 50.67 31.2 13.36 55.38 100 0 P \%
2462MHz 7386 45.77 | -28.23 74 49.26 | 36.43 | 16.36 | 56.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C23 of C29
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FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2352.28 56.84 -17.16 74 40.93 27.79 18.41 30.29 126 91 P H
2387 45.97 -8.03 54 30.19 27.58 18.48 | 30.28 | 126 91 A H
* 2422 107.94 - - 92.21 27.46 18.54 30.27 126 91 P H
* 2422 99.78 - - 84.05 27.46 18.54 30.27 126 91 A H
802.11ax 2496.15 56.2 -17.8 74 40.36 27.4 18.69 | 30.25 | 126 91 P H
HE40 Full 2484.04 45.32 -8.68 54 29.51 274 18.66 30.25 126 91 A H
CH 03 2388.4 62.88 -11.12 74 47.11 27.57 18.48 | 30.28 | 100 77 P Y
2422MHz 2389.52 52.64 | -1.36 54 36.88 | 2756 | 1848 | 30.28 | 100 | 77 | A | V
* 2422 116.11 - - 100.38 27.46 18.54 30.27 100 7 P \%
* 2422 107.13 - - 91.4 27.46 18.54 30.27 100 7 A \%
2485.58 58.09 -15.91 74 42.27 274 18.67 30.25 100 77 P \%
2486 46.27 -7.73 54 30.45 27.4 18.67 30.25 100 7 A \%
2310 56.3 -17.7 74 40.39 27.88 18.33 30.3 101 90 P H
2389.94 45.09 -8.91 54 29.33 27.56 18.48 30.28 101 90 A H
* 2437 106.65 - - 90.92 27.43 18.57 30.27 101 90 P H
* 2437 97.35 - - 81.62 27.43 18.57 30.27 101 90 A H
802.11ax 2497.27 56.89 | -17.11 74 41.05 27.4 18.69 | 30.25 | 101 | 90 P | H
HE40 Full 2487.19 45.55 -8.45 54 29.73 27.4 18.67 30.25 101 90 A H
CH 06 2374.82 56.76 -17.24 74 40.95 27.65 18.45 30.29 105 75 P \%
2437MHz 2324.7 45.12 -8.88 54 29.21 27.85 18.36 30.3 105 75 A \%
* 2437 114.24 - - 98.51 27.43 18.57 30.27 105 75 P \%
* 2437 104.75 - - 89.02 27.43 18.57 30.27 105 75 A \%
2483.76 63.04 -10.96 74 47.23 27.4 18.66 30.25 105 75 P \%
2483.5 53.33 -0.67 54 37.52 27.4 18.66 30.25 105 75 A \%

TEL : 886-3-327-3456 Page Number : C24 of C29
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Report No. : FR111826B

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2372.44 56.44 -17.56 74 40.61 27.67 18.45 30.29 100 91 P H
2356.62 45.1 -8.9 54 29.21 27.76 18.42 | 30.29 | 100 91 A | H
* 2452 107.44 - - 91.7 274 18.6 30.26 100 91 P H
* 2452 97.84 - - 82.1 274 18.6 30.26 100 91 A H
802.11ax 2484.04 59.94 -14.06 74 44.13 27.4 18.66 30.25 100 91 P H
HE40 Full 2483.55 49.19 -4.81 54 33.38 27.4 18.66 | 30.25 | 100 91 A | H
CH 09 2339.96 56.54 |-17.46 74 40.62 27.82 18.39 | 30.29 | 104 74 P |V
2452MHz 2358.3 4495 | -9.05 54 29.07 | 27.75 | 1842 | 3029 | 104 | 74 A |V
* 2452 114.99 - - 99.25 27.4 18.6 30.26 | 104 74 P |V
* 2452 105.06 - - 89.32 27.4 18.6 30.26 | 104 74 AV
2485.44 65.25 -8.75 74 49.43 27.4 18.67 30.25 104 74 P \%
2487.68 53.09 -0.91 54 37.27 27.4 18.67 30.25 104 74 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C29
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FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 40.2 -33.8 74 51.02 | 31.19 | 13.36 | 55.37 | 100 0 P | H
7266 4511 |-28.89 74 49.05 | 36.26 | 16.05 | 56.25 | 100 0 P | H
802.11ax H
HE40 Full H
CH 03 4844 39.77 |-34.23 74 50.59 | 31.19 | 13.36 | 55.37 | 100 0 P |V
2422MHz 7266 4471 | -29.29 74 48.65 36.26 | 16.05 | 56.25 | 100 0 P |V
Y
Y
4874 40.47 |-33.53 74 51.33 | 31.15 | 13.36 | 55.37 | 100 0 P | H
7311 46.2 -27.8 74 49.88 | 36.42 | 16.16 | 56.26 | 100 0 P | H
802.11ax H
HE40 Full H
CH 06 4874 39.85 |-34.15 74 50.71 | 31.15 | 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 46.01 |-27.99 74 49.69 36.42 | 16.16 | 56.26 | 100 0 P |V
\Y
\Y
4904 40.12 |-33.88 74 51.02 | 31.12 | 13.36 | 55.38 | 100 0 P | H
7356 4533 | -28.67 74 4883 | 36.49 | 16.28 | 56.27 | 100 0 P | H
802.11ax H
HE40 Full H
CH 09 4904 40.36 | -33.64 74 51.26 | 31.12 | 13.36 | 55.38 | 100 0 P |V
2452MHz 7356 4543 | -2857 74 48.93 36.49 | 16.28 | 56.27 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C26 of C29
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FCC RADIO TEST REPORT

Report No. : FR111826B

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
268.62 38.04 -7.96 46 48.55 19.39 2.76 32.66 - - P H
281.23 37.61 -8.39 46 48.51 18.9 2.82 32.62 - - P H
527.61 38.09 -7.91 46 42.72 24.12 3.91 32.66 - - P H
708.03 39.24 -6.76 46 40.35 26.73 4.6 32.44 - - P H
719.67 39.49 -6.51 46 40.16 27.19 4.63 3249 | 112 33 Q | H
885.54 38.54 -7.46 46 36.68 29.1 5.24 32.48 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 52.31 31.66 -8.34 40 50.21 13.29 1 32.84 - - P \%
LF 94.02 35.36 -8.14 43.5 51.25 15.26 1.48 32.63 - - P \%
500.45 40.52 -5.48 46 45.24 24.16 3.78 32.66 128 117 Q \%
600.36 34.88 -11.12 46 37.68 25.65 4.22 32.67 - - P \%
719.67 36.69 -9.31 46 37.36 27.19 4.63 32.49 - - P \%
729.37 37.68 -8.32 46 37.83 27.74 4.65 32.54 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 C27 of C29

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C28 of C29
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number 1 C29 of C29
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Karl Hou, Caster Liao and Andy Yang
Relative Humidity : [50~60%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : D1 of D112
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Fundamental

A dBuVim) Date: 20210209 el (@Buvim) Date: 20210209
1300 1300]
1209 1200)
1109 10,
1009 1000]
900 / 900
/
200 / 800 AT
0 W/”/ 700
609 1 60 -
- B e LT e
509 500wt e
400 400]
300 300
200 200
109 109
310 2320, 254 2360, 2380 2200 15 000 300, 1500 1700 1900 2100 2300. 2500, 2700, E
Freaquency (MHz) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KH2 VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
A gBuVim) Date: 20210209 el (@Buvim) Date: 20210209
1300 1300]
1209 1200)
1109 10, 1
1009 j/ 1000]
904 .

700 700)
s00) 600] wE
500 -

[ N B R
400) 40 g

309 300

200 200)

100 100]

310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 1700 1900 2100, 2300 2600, Z700. E
Frequency (MHz) Frequency (MHz)
site $03CH16-HY. $03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector +Peak Detector +Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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. ous 2010200 R oue 210200

700 /\/J 700

oy

50.0 5nnwwmwwmwm

o

- Ftone i
Site : 03CH16-HY Site. 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
RBWEIO03000KHz VOW3000000KHz SWT-Auto RBWI000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
. — oo —
;

. /

a0 / s0d

609 609 AV 54
500 ; s0q] T e —

=
40.0| B
- Froencr i
Site 2 03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
RBWEIO0000KHz VBW.0010KHz SWT-Auto W000.000Ks i VEWAO010KHz SWT-Avto

Detector : Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

o oo 20210208 — oo 021,029
1309 1300
1200 1200
o o)
1000 1000
s0d \ %0
00 / sl PEAK 74
700 " 700
500 4 5 s00] o | S
ettt i
50.0f 50.0furmampibbo bt A
ad and
309 300
200 200
109 100
D N - NN - 7 T N ™ e T
Froasency e Feaiency i)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
{RBW-I000.000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
-, vt 2021.0200 R vate 2021.0208
1309 1300
1209 1200
109 o) ,
1000 1000
s0d o
s 509
700 700
600 600 AVG 54
s00) T o —— 504 S
———
40.0| 40,0
300 309
209 200
100 100
N - NN T s T N S o
reasenc e Heaiency i)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
| RBWHI000.000KHz VBW:0010KHz SWT:Auto W000.000KHz VEW:0.010KHz SWT:Auto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.00

1300)
1200)
110

1000 /v‘\

900)

g N e e 7s
o N — A
w0 S ;
ws

g

300
209
109

430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.00
1300)

1200)

1104

1000) Vs

700 N
600 2B AVG_BE 54|
509 VN —

10
309
200
109
TER T 750, 760, 2. 780 750, 00
raquency (WHz)

site +03CHI6-HY

Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D5 of D112
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FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

) Date: 2021.02.00

Avg.

evel (dBuvim) Date: 20210200
1300 1300
1200 1200
1109 ol
1000 1000
900 904
500 a0 TR
700 700
w ] e e L
SRSV SYY
500 500l
400 400
309 304
200 200
109 100
507320, a0, 0. 360, 7400, 2. 2440, 2 000 00 500 700 1900 2100 200 2600, 2700, 3000
Frequency (MHz) Freauency (M)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (@Buvim) Date: 2021.02.09 evel (dBuVim) Date: 2021.02.00
1300 1300
1200 1200 ;
1100 o)
1000 AN 1000
] s
500 w04
709 700
o) 600 i AV 54
50.0] st s0.0] e —
I ————
400 Y e
300 304
200 200
100 00
07320, a0, 60 7580, Za00. 2 2440, 28 000 00 500 700 900 200 200 200 2700, 0
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000000KHz VBW:0.010KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D6 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

) @Bovim) Date 20210208
1300

1200

oo

1000 N

a0

w009 PEAK B 74|

109 Y

poy |
s U MR A S
N Sl

509

109

209

200

100

T T 7450 2850, 7 7380 0 B0
Froaquency (WHe)
site £03CHI6-HY
Condition :PEAK_BE_74 3m 91200_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

Peak Left blank

1 By s 20710200
1200
1200
o
1000
s0d
a0
70.0 At
%8
o T~ -
s00 N e ————
o
00
200
100
e e mm am mm mm mw
easency
Site -03cHI6HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D7 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.06 evel (@BuVim)

Date: 2021.02.06
1300 1300
1200 1200
1109 ol
000 1000
900 ~{ 904
B \\ PEAK_BE 74 # PEAK 74
700 700
a0l WMW 60 v —— e —
500 500heret ettt ks i
400 400
309 304
200 200
109 100
1460 246324652467 2460 2471 7 7 00 000 00 500 700 900 2100 200 2600, 2700, 3000
Froquency (Wiz) Froquency (M2}
site +03CHI6-HY Site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (@Buvim) Date: 2021.02.06 evel (@Buvim) Date: 2021.02.06
1300 1300
1200 1200
1100 o) T
1000 T 1000

700 700]
600) G BE 5 609) A6 54

u

500 N R === 504 —

40.0| QT

300) 304

200 200

100 100

460 24632465 2467 240 2471 7 o 00 00 00 iS00 700 1900 706 00 2600 7700 0
Frequency (Hiz) Frequency (HH2)

Site 2 03CH16-HY Site. : 03CH16-HY

Condition + AV6_BE_54 31m 9120D_1522 HORTZONTAL Condition 54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak Detector +Peak

Avg.

TEL : 886-3-327-3456 Page Number : D8 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Avg.

) aBovim) bate: 20210205 p— vate: 20210208
130 1300
1200 1200
1007 A 10.0]
1000 1000
s00) s0q)
a00) < w00
vea e 74 PeAIC T
70.0f \«v 70.0|
‘\/“w‘..w
a0l N c0q) o
AP et rassriratitid «WM
50 D
100 400
200 s00)
200 200)
100 100
0 AR T BT o 7 = oo 06 oo 06, Zioo 206 7a00 2. w0
Trouency (i) Froguancy (k)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) bate: 20210205 vl @) vate 20210206
130 1300
120 1200 .
[T EN 10
100.0| \/\\ 100.0{
90.0| \ 90.0|
w00 N w0l
700 700
o e J
X e B 54 i e
500 = 500 | E—
— —
100 P e
300 300
200 200
100 100
0 TR T T o o = L A NN S = T o
Freuency () Freauancy (Hh)
Site :03CH16-HY Site. : 03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:0.010KHz SWTiAuto WA1000.000KHz VBW:0010KHz SWT:Auto
Detector - Peak Detector < Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

A (6Buvim) Date: 20210206 el (@Buvim) Date: 20210206
1300 1300
1200 1200
10 o)
1000 1000
900 904
500 a0 e
700 700 T \L
4
OO0 sl oot | i i A
500
400 400
300 s00f
209 200
109 100
510 2520 7540 7360 7380, 2400, 2415 000 00 00 700 1900 2100 2300 200, 2700, E
Freaquency (MHz) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
A (6Buvim) Date: 20210206 el (@Buvim) Date: 20210206
1300 1300
1200 1200
100 o)
1
1000 1000
900 90
500 S0
700 700
500 60 1 yrae
500 — - — 50 Tt =m—
400 a0,
300 s00f
209 200
109 100
510 2520, 7540, 7360, 780, 2400, 215 000 00 0. 700 1900 2100 2300 2600 2700, E
Frequency (MHz) Freauency (MHz)
site $03CHI6HY +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition 54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:L000KHZ SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456 Page Number : D10 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Vertical Fundamental

A (@BuVim) Date: 2021.02.06 evel (@BuVim)

Date: 20210206

110 /Ww 0|
1000) 1000

900) 90|
s00) s00) kT
700 700)

o [Nk

IR e T
500 P IO e P
109 104
209 200
200 20
100 10
S0 7520 0. 7560, 760 0 7s oo w0 10 oo 1o 7o B 306 2700 3000
Frouency () Froguancy (k)
Site : 03CH16-HY Site. 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Bovim) Date: 20210206 vl @) vate 20210206
1300 1300
1200 1200
10l 00 4
1000 1004
904 s0q|
80.0 / 80.0/
109 700
o s0q) 1 A 54
500 s0q] =
S ——
40.0| B
309 204
209 200
100 104
S0 720 = 7560, 780 0 7s oo o0 w0 oo 1o e B 306 2700 0
Frouency () Freauancy (Hh)
Site 2 03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector :Peak Defector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D11 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

) aBovim) bate 20210223 p— vate 20210223
130 1300
1200 1200
10g 10
1000 e 1000
900) } 904
a09 / snq) PR
700 / 700
saof+ onq)
R tanl
50.0 50.0pomengleemnlarifh
100 100
200 s00)
200 200)
100 100
T N & e B T T L 0 2w 700, So00
Froquency () Froguancy (k)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) bate: 2021023 vl @) vate 2071023
130 1300
120 1200
10 10
1000 100 4
909) m 904
w00 w0l
oy 4 o0l A6 54
Y = ! s0q) L e —
B B B P — e ——!
40.0| 40,0
300 300
200 200
100 100
R N & w0, B T oo a0 sen oo 06 700 %06 7002700 o
Froquency () Freauancy (Hh)
Site :03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:L000KHz SWTiAuTo WA1000.000KHz VBW:L000KHz SWT:Auto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D12 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.23

1300
1200
1109
1000,

900 \\
80.0) PEAI_BE 74|
wd

T Bo—

509

100

300

200

100

T T 750, 260, 7o 7480, 750, 7500
Froquency (HHz)
site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Derector +Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.23

VG _BE_54]
00 e eSS S—

400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D13 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim) Date: 2021.02.23

Avg.

p— vate 20210223
130 1300
1200 1200
10g 10
1000 1000
s00) s0q)
a00) w00 -
700 700
500 4 e 600 N iy
50.0] SH.HMMWMMMW
100 100
200 s00)
200 200)
100 100
T N &) e B T T oo a0 o6 oo o6, Zioo %06 700 a0 So00
Froquency () Froguancy (k)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) bate: 2021023 vl @) vate 2071023
130 1300
120 1200
10 10 ;
1000 100
s00) i s0q)
w00 w0l
700 700
609 e G 54
500 T s0q)  Se——
R R —
409 Py
300 300
200 200
100 100
T N & w0, B T oo a0 sen oo 06 700 %06 7002700 o
Froquency () Freauancy (Hh)
Site :03CH16-HY Site. : 03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:L000KHz SWTiAuto WA1000.000KHz VBW:L000KHz SWT:Auto
Detector - Peak Detector < Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D14 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2021.02.23
1300)

1200)

MO e

1000)
900)
s00)

e o 7|
700 LW

500 M«WMWM'%
s00)

100

s00)

200

100

TR Ty 750, 750, s 70, 70, 700
Froquency ()
site £ 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector : Peak

Peak Left Blank

1 (@BuVim) Date: 2021.02.23

1 AVG_BE 54
500 S~ —
400)
300
200
109
430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak

Avg. Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D15 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 @BV

)

Date: 2021.02.06.

Avg.

e vates 20210206
1300 1300
1200 1200
09 o
1000 1000
50 509
00 Mo PERK BE 74 w00 PEAK 74
700 s, 700
L B 609 PR L o
500 D O PP SPUP Aw
Py 10
%00 200
200 200
109 100
e =1 o6 oo, FeGn 0. Teen oo e oo aoe a0
Heavencs i Feaiency i)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
- RBW-I000.000KHz VBW3000000KHz SWTAuto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
e st 20710208 R vate 2021.0208
1300 1300
1200 1200
g o
1000 1000 "
s0d s0q
s 500
700 700
00 "~ o AV 54
500 e 500 e m—ilt —
T —— —
100 1‘ P R
30 ‘ 300
200 ‘ 200
109 ‘ 100
ST oz 0 o6 e, FeGG o0, Teee 3100 e 00 H0. o
Heavencs (i Heaiency i)
Site :03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
- RBW-I000.000KHz VEW:LOOOKFHz SWT:Auto WE000.000KHz VBW:1000KHz SWTAuto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

s R s snezomone
B PEAK_BE 74 # PEAK 74
oq g
«d Pl s A e

e : [ U .| I——
.
R o
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition 1 PEAK_74 3m 9120D_1522 VERTICAL
o Toabbom e sonsceaenms ST At o000k o Soom 06 SWT At
Detector : Peak Detector : Peak
o R et R
o \
300 \\ 800
700) \\ 700)
by
d e e
—F—F—F—=
400 400
R L
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
v b saones S At iisonon e Vous Looomss SwT At
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D17 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

) @Buvim) Date: 2021.02.05 el (@Buvim) Date: 2021-02.06
1300 1300
1200 1200
1109 1100
1000 1000
900 00|
200 PEAK 74 00 PEAK_BE 74
70.0| \4 70,0/ M
609 iz | Mt 600 iy
st A oot il
50.0nr 500
100 400
300 304
200 204
100 100
000 T 00, W00 1900 2100 700 2500, 2700 000 460 2463.2455.2467 2469, 24712473 2475 2471 2470 2451 248 2455 2487 2480, 2491 2493 24952497, 2
Frequency (WHz) Frequency (M)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @B Date: 2021.02.06 el (@Buvim) Date: 2021-02.06
1300 1300
1200 1200
1109 1100
1000 4 1004
900) 04|
300) 500
700 700) S
~_
600 G 54 609 ~ AVG_BE 54
509 i e e e 500 o
B I e
P A 400
300 304
200 204
100 100
000 oo 0. w00 100 2100 Z00 2500 2700 3000 460 246324552467 2409 24712479 2475 2471 2470, 2451 248, 2455 2487 2450, 2491 2493 24952497, 2
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY +03CHI6-HY
Condition : AVG_54 3m 9120D_1522 HORIZONTAL Condition BE_54 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto W:1000.000KHZ VBW:1000KHzZ SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D18 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

Avg.

1 (@Buvim) Date: 2021.02.05 evel (dBuvim) Date: 2021.02.06
1300 1300
1200 1200
1109 FLTY: SRRV SRS
1000 1000
900 904
9 PEAK 74 80 PEAK BE_74
700 700
m Al ] i
el
P R e e 504
400 400
309 304
200 200
109 100
000 T30 1500 700 1900 2100 2300, 2600, 2700, 000 60 At 463.2405.2467.2400.24012493. 24052497, 2500
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 VERTICAL Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (@Buvim) Date: 2021.02.06 evel (4Buvim) Date: 20210206
1300 1300
1200 1200
1100 i o)
1000 1000[ >
900 904
500 a0 AN =y
709 700 ~
~
609 W 54 e = G B 54,
500 ] = 500/ — T
= —
g 400
300 304
200 200
100 00
000 T30 1500 700 1900 200 2300 2600 2700, 000 60 ATt 463 2465.2467.2460.2401 2493, 24052497, 2500
Freauency (MHz) Frequency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522 VERTICAL Condition BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak

Detector

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

2 Horizontal Fundamental

1 gBuvim) bat: 20210223 vt gBuvm) bate: 20210223
1304 1204
1200 1204
o 10
100 100
a0 s0d
w09 s0d -
100 70d
a0 s0d -
- Www«wwwww
s0d s0d
109 100
300 30d
204 204
10d 10d
T ) F T T T L N R T a3
Fraauency o Freduoncy (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
1 gBuvim) bat: 20210223 vt v vat: 20210223
1304 1204
1200 1204
1o 1o
100 100 "
90.0) 3} 90.0|
w09 s0d
700 y. 70d
609 / 609 AV 54
500) 1 // 500] ]
—— S R S o S ] [
40.0| 40,0
309 30d
200 204
10d 104
D ) F T T T N T R R T o
Freauency e Heauency (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBWEI000.000KHz VBW:L000KFHz SWT:Auto WEL000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

Detector :Peak

Avg.

TEL : 886-3-327-3456 Page Number : D20 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.23
1300)
1200)
110
1000)
900)
809 ), PEAK_BE 74|
700
s00) 5
500
400)
300
209
109

430 2840, 250, 2460, 0. 2a80. 290, 250

Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

Peak Left blank

) (@Buvim) Date: 2021.02.23
1309
1209
1100
1009
FY E—
300
700
609 V6B 54|
500 — — 1 E——
409
300
200
100
TETITY 750, 7i60. 270, 80, 290, 200
Frequency (MHz)
Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D21 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

2 Vertical Fundamental

A (@BuVim) Date: 2021.02.23 evel (@BuVim) Date: 20210223

s00) s00) kT
700 700)

oag 5 i 0y v e
T T
500 50,0k
400 400
309 304
200 200
109 100
07320, a0, 0. 7360, 7400, 2. 2440, 2 000 00 500 700 1900 2100 200 2600, 2700, 3000
Froquency (WHz) Froquency (M2}
site +03CHI6-HY Site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (@Buvim) Date: 2021.02.23 evel (@Buvim) Date: 20210223
1300 1300
1200 1200
1100 o) .
1000 1000
900 904
500 w04
709 / 700
500 60
s G 54
500 : e 504 AL —
N IO o —
400 B
300 304
200 200
100 00
07320, a0, 60 7580, Za00. 2 2440, 28 000 00 500 700 900 200 200 200 2700, 0
Froquency (WHz) Frequency (HH2)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector +Peak

Avg.

TEL : 886-3-327-3456 Page Number : D22 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20210223

1300)
1200)

LT S

1000
900
500
700
500
500
400
309
200

109

N

N
,

PEAK_BE 74|

B MM“"’""""‘""""""‘%

e

Site
Condition

430 2840, 250, 2460,

3 0. 2a80.
Froquency (1Hz)

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector

:Peak

290, 250

Left Blank

Avg.

1 (@BuVim)

Date: 2021.02.23

1000/~
900)
s00)

700 N
600 = i AVG_BE 54
500
100
309
209
100
T T 750, 60, 77t 70 )
Frequency ()
site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D23 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

Avg.

. oo 20210208 et vy oot 0210200
w09 1500
1209 1209
na wnd
o
1009 1000] -
9 PERK 74 w09 v
109 | 709 -5
9 bt T —I 60 5
o9 I SR VSV IS s0d
o aad
09 509
0 2
100 10d
L NS - s o T = 75 0 Too——zs
Treasony gy ey ()
site +03CHI6-HY site +03CHI6-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
| REWH000.000KHz VBW-3000.000KHz SWT:Auto | REWAI000.000KHz VBW-3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
v oo 20210208 . oo 20210208
w00 w500
1209 1209
10 e
;
100 100
—
500 s0d
09 709 ~
oy W o0l
500 — 504
—
40,0~ 40.0|
309 509
209 209
100 104
L N - o EE i 75 5 T
ooy s oo )
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522 HORIZONTAL Condition BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Defector

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D24 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (@BuVim)

Date: 2021.02.08

Avg.

etiasavm) o uzr0208
704 704 A~
o st T T 60.0)
50,0 uctprsas st b e 50.0/
oy
oyt ey )
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_74 3m 9120D_1522 VERTICAL Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RW-I000.000K+ 2 VBWA3000000kHz SWTAuto REW-I000.000K+2 VBWEI000.000KHz SWTAuto
Detector : Peak Detector : Peak
avm) ooe: 20210208 et asarm o021 208
100.0| 100.0{ —1
s00
70.0] 70.0| /
609 A5 54 609
s00) = 504
——————
40,0 40.0|
eyt ey )
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522 VERTICAL Condition BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Defector

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO3 2422MHz - L
2 Horizontal Fundamental
s0d
100.0| s I 100.0{
o /
700 700| [
600/ g 60.0| i e
500] - firan i s WWWWMWWMWW"WWV
s
g
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
B To0D000Rs vaWS000 b0aKe WA eEwkTo00000k s Tom 300 Oo0r STt
Detector :Peak Detector :Peak
Peak
s0d
100.0| 100.0| 1
s00 VT
80| { 00|
|/ .
500 / —
400 g gl
s
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522 HORIZONTAL
AWaGOR vEWAGOORE S ABWRIO00000KHa VRS COOR 2 STt
Detector :Peak Detector : Peak
Avg.

TEL : 886-3-327-3456 Page Number : D26 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.06

1300)
1200)
110

1000
900)

a00) %WMM ——
700 e
500 B
50
100
200
200
100

T T 7880, oo, 7o 7160 T %0

roquency (i)
site £ 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto

Detector : Peak

Peak Left Blank

1 (@BuVim) Date: 2021.02.06

-
S
600) Ry AVG_BE 54
509 R e
400)
300
200
109
430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

Avg. Left Blank

TEL : 886-3-327-3456 Page Number : D27 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

A (@BuVim) Date: 2021.02.06 evel (@BuVim) Date: 20210206
1300) 1300
1200) 1200
110 0| ]
1000) 1000
900) 90|
s00) s00) kT
700 700) { \
609 00 et | S
500 B i
400) 400
300 300]
209 200]
109 100
3102320, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300, 1500 700, 1s00. 2100, 2300 2600,  Z700. 3000
Froquency (1Hz) Frequency (MHz)
Site +03CH16-HY Site $03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
A (@BuVim) Date: 2021.02.06 evel @BuVim) Date: 20210206
1300) 1300
1200) 1200
100) 04| .
1000) 1000
900) 90|
s00) s00)
700 =~ 700]
|
600) 609) A6 54
500 500 H et
S S R
400) 4 gl
300) 300]
200 200]
109 100
3102320, 2340, 2360, 2580, 200, 220, 2u40. 24 000 300 1500 700, 1s00. 2100, 2300 2500,  Z700. 0
Frequency (Hz) Frequency (MHz)
Site :03CH16-HY Site $03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D28 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2021.02.06

1300)
1200)
1109

100 “\\
a0
i M e B 74|

700 M“M~W
00 Pty : s
500
400)
300
209
109
430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.06

1000}

900)
s00)

700 e

T

500) e AVG_BE 54
500 e
400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D29 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

) @Bovim) Date 20210206 o Date: 20210206
1300 1300
1200 1200
100 00
1000 1004
a0 s0q|
0 a0 I PRI 7S
109 700 1
a0 | o0l |
wa o IS VO AU St
109 104
209 200
200 20
100 10
S0, 7. 750 ED 7100, . 740, 78 Gl w0 10 oo 1o Zon B 306 2700 3000
Froauency () Frequency (MHz)
Site : 03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Bovim) Date: 20210206 o Date: 20210206
1300 1300
1200 1200
10l 00
1000 1004 .,
909) e 904 (
309 504 [
109 700
509 1 A 504 e e AN
40.0| Qg
309 204
209 200
100 104
S0, 6. 750 7580, 7400, . 70, 70 oo o0 w0 oo 1o o6 B 306 2700 0
reauency () Freaquency (WHa)
Site :03CH16-HY Site. + 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition 54 3m 91200_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D30 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.06

1209
1209
10g
s o

500 \
w00 el PERK B 74|
700 o

s00)

b,
T

500
400
309
200
109

430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.06

S AVG_BE 54

109

430 2840, 250, 2 2a80. 290, 250

0. 2470,

Frequency (Hz)

Site :03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D31 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO6 2437MHz - L
2 Vertical Fundamental
100.0| p— 100.0|
700) 70.0| wﬂwj \
«d VI .
5 SO U SRR Ao o i
s
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition 1 PEAK_74 3m 9120D_1522 VERTICAL
RO T00D 000Kz VoWESoD0 Do0KH SWT Ao RO TO00 000k VoW 3000 000Kz SWTAUT0
Detector : Peak Detector : Peak
Peak
1009 e 1000) 7
i
IIt
w0 i
500 T s0q] p—— -
40.0) 40 Qe T T
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
ROWLOGD 000K VoW so0Ke s SWTATo TS mii meeorr Y
Detector : Peak Detector : Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D32 of D112



ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 2021.02.06

e

N

b

)
T b

PEAK_BE 74|

430 2840, 250, 2460,

Site

3 0.
Froquency (1Hz)
+03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

2a80. 290, 250

Left blank

Avg.

1 (@BuVim)

Date: 2021.02.06

109

VG _BE_54]

430

Site

2840, 250, 250, 2470, 2a80. 290,
Frequency (Hz)
:03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

Horizontal

Fundamental

Avg.

A (@Buvim) Date: 2021-02.27 A @Buvim) Date: 20210227
1300 1300
1200 1200
1100 o
1
1000 1000
900 90
70,0 00| \
500 g e 60 m——
500 0.0y A
400 400
300 s04f
209 200
109 100
5102320, 7340, 0. 2580, 2400, 2420, 2440, 285 000 00 00 700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Freauency (MHz)
site $03CHI6HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
1 (0B Date: 2021-02.27 el (@Buvim) Date: 2021-02.27
1300 1300
1200 1200
110 o)
1000 1000 -
900 90
500 80
700 700
o0 / s0d o
500 o R | ee—————
400 400
300 s00f
209 200
109 100
3102320, 740 20, 2380, 2400, 220, 2440, 285 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO8 2447MHz - R

2 Horizontal Fundamental

A @BuVim) Date: 20210227

909
00 PEAK_BE_74|
L)

509 " 5
bttt

500
409
300
200
100

450 2440 2450, 2460, 2470 250, 290, 2500

Frequency (MHz)
site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Detector +Peak

Peak Left blank

A (@BuVim) Date: 20210227

60.0| \ AVG_BE_54|

309

200

100

430 2840, 250, 2460, 70, 2480, 2450, 250
Frequency (MHz)
site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D35 of D112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

Vertical

Fundamental

1 (0B

)

Avg.

Date: 20210221 ) @guvim) Date: 20210227
1300 1300
1200 1209
1109 0] :
1000 1000
900 500
09 209 PERK 74
700 704 f
w e /
y I s e R
oS
500 50, gwerpatinsinltes
400 400
300 300
200 200
100 100
5102520, 7540, 760, 7360, 2400, 220, 70, 20 @0 W00 oo Tio6 1800 0. 200 200, E
Frequency (WHz) Frequency (M)
site £ 03CHI6-HY site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
) Date: 20210227 o @Buvim) Date: 20210227
1300 1300
1200 1200
1100 ool
1000 1009 1
s00 . o0g
500 800
700 700
500 604 i )
500 500 ]
SRS R B e
209 T
300 300
200 200
100 100
5102520, 740 760, 7360, 2400, 0. T 0 M0 00 Tio6 1500 o0 ze00. 2700, 000
Frequency (Wiz) Frequency (M)
site $03CHI6-HY site 03CH16-HY
Condition < AVG_BE_54 3m 9120D_1522 VERTICAL Condition + AVG_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHz SWT:Auto
Detector  Peak Detector  Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO8 2447MHz - R

2 Vertical Fundamental

A @BuVim) Date: 20210227
1300)
1200)
1100)
B e P
909
00 PEAK_BE_74|
700)
1
600) .
50
400)
309
200
100
430 2840, 2850, 2460, 2470. 2850, 2450, 250
Frequency (MH2)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Peak Left blank

e o a0
1209
1209
w09
w09

e Ve s
%00 E =y
wo .
700 RN
609 RS AVG_BE 54|
o =
w0
o
a0
o

e W Im @ Ew

Fncy i
Site :03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
RBWHIO0D000KHz VBW:3 000K+ SWTAuto

Detector :Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D37 of D112
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2021.02.06

—

s

Site
Condition

Detector

2340, 2360,

2380, 200, 2420, 2440, 24
Froquency (1Hz)

+03CH16-HY

+PEAK_BE_74 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

:Peak

Date: 20210206

PERK 74

kwwmw,

1

R U A B O e

500, 1700 1900 2100 2300,
Frequency (MHz)

+03CH16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2021.02.06

Condition

Detector

3102320,

2340 2360, 200, 220, 2u40. 24

2580,
Frequency (Hz)

:03CH16-HY

: AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+Peak

Date: 20210206

500 1700,

£ 03CH16-HY
54 3m 9120D_1522 HORTZONTAL
W:1000.000KHz VBW:3.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2021.02.06

900 B R R
09 A PEAK_BE 74|

500
400)
300
209
109
430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.06

. VG _BE_54]
500 i

430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D39 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

Avg.

o oo 20210208 e vy oot 0210208
w09 1500
1209 1209
na wnd
1000 100
500 %0d
509 w0 ek
109 709 ii
Py o
== i | i s
509 o N ISP AP Ay P
o aad
09 509
0 2
100 10d
D T T L o6 ——Ta a6 o0 Fiee B0 B0 om0
roaveney ) Hreaiancy i
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
| REWH000.000KHz VBW-3000.000KHz SWT:Auto | REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
. e 20210208 . o 20210208
w00 w500
1209 1209
10 e
100 100 ;
90.0| T 90.0|
509 w0
09 709
609 / o0 G5
509 ] . s0d e e
=
40.0| 40, Q-
309 509
209 209
100 104
T ST s T N R o
roaveney ) Hreaioncy sy
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
| RBWHO00.000KHz VBW:3.000K+z SWT-Auto WI000000KH2 VBW:3.000KHz SWT:Auto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

2 Vertical Fundamental

o N I N

ol iy

n/ T

60.0| T

-

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
TS i A

Detector : Peak

Peak Left blank

A (dBuVim) Date: 2021.02.06
1309
1209
100
1009
90 Y
\
700 .
609 AVG_BE 54|
500 ]
409
309
209
100
a0 2a0. 250, 2260, 270, 280, 200, 200
Frequency (MHz)
Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D41 of D112
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20210208 el (9BuVim) Date: 20210208

Report No. : FR111826B

PERR 74| PERK 74

H VG 54

VG 54

4000 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000 13000. Z0000. 22000, 2

Frequency (MHz) Frequency (HHz)
Site 03CHI6-HY

+PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2021-02.08 ) (@Buvim) Date: 20210208
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| 809 PERK 74
700 700]
600) G 5 609 AVe 54
500 s00]
1

400) 400
300 300)
209 200)
109 100

4000 6000, 8000, 10000. 12000 14000. 16000, 13000 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000

y (Mhiz) Frequency (MHz)

Site 6-HY Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2021-02.08

PERK 74|

G 5

Site +03CH16-HY

000 4000, 6000. 8000. 10000. 12000 14000. 16000, 18000, 20000 22000. 25000

y ()

Condition :PEAK_74 3m 9120D_1522 HORIZONTAL

Detector +Peak

) (@Buvim)

Date: 20210208

1300
1200
o
1000
904
w04
700
60

PERK 74

AVe 54

504
400
304
200
100

000

Site
Condition
Detector

7000 6000, 8000, 10000. 12000 14000, 16000. 18000, 20000 22000 25000
requency (M

rrrrrr Hz)
+03CH16-HY
PEAK_74 3m 9120D_1522 VERTICAL
Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Vertical

A 9Buvim) Date: 2021-02.09 el (@Buvim) Date: 20210209

1300 1300]
1209 1200)
1109 1104
1009 1000]
90 909
809 PEAK 74 809 ERK 7
709 704
609 PR 609 VG 54
509 500
409 1 400) 1
300 300
200 20
100 104

000 4000. 6000. 8000, 10000 12000. 14000 16000. 18000 Z0000. 22000 25000 000 4000, 6000. 8000, 10000, 12000, 14000, 16000. 18000, 20000 22000 25000

Frequency (MHz)

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D45 of D112
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 20210223 ) (@Buvim) Date: 20210223
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| 809 PERK 74
700 700]
600) G 5 609 AVe 54
500 s00] B
1 1

400) 400
300 300)
209 200)
109 100

000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000, 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, Z0000. 22000. 25000

y () Frequency (MHz)

Site +03CH16-HY Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2021-02.09

PERK 74|

AVG 54

100

000

Site
Condition
Detector

4000 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000
Frequency (MHz)
£ 03CH16-HY
+PEAK_74 3m 9120D_1522 HORTZONTAL
eak

) (@Buvim)

Date: 20210209

1300
1200
o
1000
904
w0

PERK 74

700]
60.0]

AVG 54

504
400
304
200
100

Site

000 4000. G000, 8000, 10000 12000. 14000. 15000 18000. 70000, 22000. 2

Condition
Defector

6.
PEAK_74 3m 9120D_1522 VERTICAL
k

Frequency (HHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Horizontal Vertical

A 9Buvim) Date: 2021-02.09 el (@Buvim) Date: 20210209

1300 1300]
1209 1200)
1109 1104
1009 1000]
90 909
809 PEAK 74 809 ERK 7
709 704
609 PR 609 VG 54
509 500
409 1 400) 1
300 300
200 20
100 104

000 4000. 6000. 8000, 10000 12000. 14000 16000. 18000 Z0000. 22000 25000 000 4000, 6000. 8000, 10000, 12000, 14000, 16000. 18000, 20000 22000 25000

Frequency (MHz)

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D48 of D112
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 20210223

PERK 74|

G 5

Site

Condition
Detector

4000 6000, 8000, 10000. 12000 14000. 16000, 13000 20000 22000. 25000

y ()

6-HY
:PEAK_74 3m 9120D_1522 HORIZONTAL

) (@Buvim)

1300
1200
o
1000
904
w04
700
60

504
400
304
200
100

Site

Condition
Detector

7000, 6000, 8000. 10000, 12

£ 03CHI6-

0
Frequency (MHz)

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR111826B

00, 14000 16000, 18000 20000, 22000,
y (o

: D49 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic

@ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 20210208

PERK 74

AVe 54

1 (@BuVim) Date: 2021-02.08 ) (@Buvim)
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
s00) Tl s00)
700 700]
600) G 5 609
500 s00]
1 1

400) 400
300 300)
209 200)
109 100

000 4000, 6000. 8000, 10000. 12000 14000. 16000. 13000, 20000 22000. 25000 000 4000. 6000,

y ()

Site +03CH16-HY Site +03CHI6-
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition
Detector +Peak Detector Peak

5000, 10000, 12

0
Frequency (MHz)

HY
PEAK_74 3m 9120D_1522 VERTICAL

00, 14000, 16000, 18000, 20000, 22000 25000
y (o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20210209 el (9BuVim) Date: 20210209
1300) 1300
1200) 1200
1100) 0|
1000) 1000
900) 900
800 PERR 74| 200 PERK 74
700 700]
609 VG 54 09 VG 54
500 = 500)
400) 1 400 .
300 300
200 200)
100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000 000 4000 6000, 8000 10000 12000. 14000, 16000. 13000. Z0000. 22000, 2
Frequency (MHz) Frequency (HHz)

site £ 03CHI6-HY. Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2021-02.09

PERK 74|

G 5

Site

Condition
Detector

4000 6000, 8000, 10000. 12000 14000. 16000, 13000 20000 22000. 25000

y ()

6-HY
:PEAK_74 3m 9120D_1522 HORIZONTAL

) (@Buvim)

1300
1200
o
1000
904
w04
700
60

504
400
304
200
100

Site

Condition
Detector

7000, 6000, 8000. 10000, 12

£ 03CHI6-

0
Frequency (MHz)

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR111826B

00, 14000 16000, 18000 20000, 22000,
y (o

: D52 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2021-02.09

PERK 74|

G 5

000

Site
Condition
Detector

4000 6000 8000, 10000. 12000 14000, 16000, 18000 20000 22000 25000

+03CH16-HY

y ()

:PEAK_74 3m 9120D_1522 HORIZONTAL

+Peak

) (@Buvim)

Date: 20210209

1300
1200
o
1000
904
w04
700
60

PERK 74

AVe 54

504
400
304
200
100

000

Site
Condition
Detector

7000, 6000, 8000, 10000, 12

£ 03CHI6-

0
Frequency (MHz)

HY
PEAK_74 3m 9120D_1522 VERTICAL

Peak

00, 14000, 16000, 18000, 20000, 22000 25000
y (o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT Report No. : FR111826B

SPORTON LAB.

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b LF

2 Horizontal Vertical

Date: 20210223

A (@Buvim) Date: 20210223 el (gBuVim)
43 743
585 685
629 629)
574 & 574 .
5141 514 ‘
457 4511
400) so0f—]

[ — 2 . 5 fot
= [ oIy Al i
:;f MWT Wwﬂf” T T( M e |

0 100, % 500, 3 0 00 200 300, 0. 500 600,
Frequency (MHz) Frequency (M)
site £ 03CHI6-HY. Site 03CHI6-HY
Condition + QP 3m BILOG_47020&06 HORTZONTAL Condition QP 3m BILOG_47020806 VERTICAL
Detector +Peak Detector peak

QP/
Peak

TEL : 886-3-327-3456 Page Number : D54 of D112

FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+3 Horizontal Fundamental

siiom —— s o —_—
o o
g o
o -
g - 1nd
o y oy
w08 A o ST
709 iy

s00) L 609 ‘ M
it s
b A
500 PO NS PBAPRE SE SRR SRR
400) 400
300 300
200 200)
100 100]
310 2320, 240, 2360. 2380, 2400, 215 000 300 1500, 1700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site $03CH16-HY. site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak

Peak

TEL : 886-3-327-3456 Page Number : D55 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

1 (@Buvim)

Date: 20210204 el (gBuVim) Date: 20210204
1300) 1300
1200) 1200
1100) o 10|

1000) 1000
900) 90|
800) 800)

700) /\/ 700
a0l

Nj s0q) o
509 s0q) — = et
400 B e R
200 200
09 200
109 100

0z T 760, T ETH L SN R - )

Freuency () requency (i)
Site : 03CH16-HY Site. 03CH16-HY
Condition  AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition  : AV6_54 3m 9120>_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KKz VBW:3.000KHz SWT-Auto

Detector :Peak Detector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D56 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+3 Vertical Fundamental

1 (¢Buvim) Date: 2021.02.04 evel (Buvim) Date: 20210204
1300 1300
1200 1200
1109 ol
1000 1000
900 904
500 a0

PERK 74
700

700) f
1
s00) 600) s

s0d
109 100
300 30d
204 204
10d 10d
o T i D T E T L N R O 3
Frauoncy (o Freduoncy (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
1 6B bat:2021.02.04 vt v oat: 20210204
1304 1204
120.0| 120.0{ 1
1o 1o
100 100
a0 s0d
w09 s0d
700 70d |
s N s0d i A5
s0d gEs— s0d e . N ———
— — =
40.0| 40,0
309 30d
200 204
10d 104
o T B o T T s o T T T 0 B B T o
Freauoncy iz Heauency (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBWEI000.000KHz VBW:3.000KHz SWT:Auta WEL000.000KHz VBW:3000KHz SWT:Ato
Detector :Peak Defector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D57 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
1+3 Horizontal Fundamental
100.0| / 100.0|
o
«d J e
50.0f Www"//\/‘ 5n_nWWW"MWMM‘W“‘W i A
o
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
RO T00D 000Kz YoWESo0 000K WALt RO TO00 000k VoW S0 000K WA
Detector : Peak Detector : Peak
Peak
i
o
60 / 504 ]
Iy ; EEIA iy e
40.0) 40 e
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
ROWLOGD 000K VoW sotKe e WA WH000.000K VoWE3 000K SWTAuta
Detector : Peak Detector : Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+3 Horizontal Fundamental

1 (@Buvim) Date: 2021.02.05
1300

1200

1109 //V\\

1000

900

B N PEAK_BE 74|
700 n

. 5

o0 (N e A S S
500

400

309

200

109

430 2040, 2250, 2460, 70, 2480, 2250, 0
Froquency (WHe)
site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto
Detector +Peak

Peak Left blank

100.0)~
o
o \F‘\
w s
50.0f \/\‘/\\,P—"M ‘‘‘‘‘ S S ———
o
ER—

s o
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

RO soORs BT ok oot
Detector : Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D59 of D112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+3

Vertical

Fundamental

Avg.

) @0uvim) Date: 2021.02.06 evel @Buvim) Dates 2021.02.06
1300 1300
1200 1200
100 0]
1000 1000
900 909
300 400 AT
700 70 ]
0o e 09 S
e S
s00) 00l ittt
100 404
s00) 300
200 200
100 109
0T, Ey F D 700, pry EToeT: G0 W00 w00 o6 W00 7o B0 00 Z00. )
Froquency (i) Froquency (iH:)
Site : 03CH16-HY Site. 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2021.02.06 ovel @Buvim) Date: 20210206
1300 1300
120.0| 1200 1
1100 /'\ o)
1000 1000
200 904
500 500
700 700
609 60y [ A 54
509 »er\f s00] et
I —
100 1‘ B
300 i 200
200 i 200
100 ‘ 100
ST, ETy 0 D 700, pry pTeT: L R [ R T N 3
froquency (1) Froquency (H:)
Site : 03CH16-HY Site + 03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+3 Vertical Fundamental

A (@BuVim) Date: 2021.02.06

09 T\V\r PEAICoE 74|

700 "‘4’\\)
600 S 1
o
500
400
309
200
109
430 2040, 2250, 2460, 70, 2480, 2290, 0
Froquency (WHz)
site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto
Detector +Peak

Peak Left blank

) @Bovim) Date: 20210206
1300

1200

100 ,//V“\

1000

904

80.0) y

»r\\
109
P~

609 AN
500 N e T —
109

209

209

100

T T 7450 2450, 5175 7180 0 B0
Freauency (uHe)
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D61 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+3 Horizontal Fundamental

A (@BuVim) Date: 2021.02.04 evel (@BuVim)

Date: 20210204
1304 1204
1200 1204
ol 10
mnA\ 1009
a0 | s0d
j:: \m\ﬂ vea e 7 . peak 7a
a0l Bk SN s00) SN
S T S U S PO O TP ISR P e
50.0 500 Sy e
109 100
300 30d
204 204
10d 10d
o A TS T A 2T 7 = L N R R~ T 3
Freauoncy (i Froqoncy (i)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
Peak
1 6B vate: 20210204 — Dot 20210204
1304 1204
1200 1204 :
og 1o
100 100
a0 s0d
w09 s0d
700

e 700)

\/
600) \ o 60.0] W
500

s0q] ]
e —— — ———
40.0| 40.Qr =
309 204
209 200
100 104

0 TS TAGT I o = oo o0 w0 oo Too o6 B 206 2700 o

Freuency () Freauancy (Hh)
Site 2 03CH16-HY Site. : 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 91200_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak Defector :Peak

Avg.

TEL : 886-3-327-3456 Page Number : D62 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+3

Vertical

Fundamental

Avg.

) @0uvim) Date:2021.02.04 evel @Buvim) Dates2021.0204
1300 1300
L 1200
100 0]
1000 1000
900 G 909
809 M&M [PEAK BE_74 800 PEAK 74,
700 L 700)
e 1
500 e 600 R s S —
50.0 50,0t
100 404
s00) 300
200 200
100 109
50 24632165 246724682871 o 7D 700 G0 W00 w00 o6 W00 7o B0 00 Z00. 30
Froquency (ir) Froquency (iH:)
Site : 03CH16-HY Site. 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @uvim) Date: 2021.02.04 ovel @Buvim) Date: 2021.0204
1300 1300
120.0| 1200 1
i
1100 0]
1000 1000
200 904
500 500
70.0 = \ 70.0/
609 = AVG_BE ba| 609 AV 54
500 R R e P ] 500 ]
40.0| L e T
300 200
200 200
100 100
50 246 A AT 2T o a0 700 L R T [N T N 0
Froquency (ir) Froquency (H:)
Site 2 03CH16-HY Site. : 03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto W:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

1000 /\/V\‘ 100.0|
70.0| 700 !
s S 0 o
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
100.0| v 100.0|
p
70.0| [ 700 \
m Il
s00) 50 e Ee——
Site :03CH16-HY Site. CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+3 Vertical Fundamental

) By oate: 20210204 p— vate: 20210204
130 1300
1200 1200
10g v 10
1000 1000
s00) s0q)
J
a00) 7 w00 | -
700 =y 700
609 " s0q) P
500 o RPN
100 400
200 s00)
200 200)
100 100
ETNET B0 3 = T oo a0 o6 oo o6, Zioo %06 700 a0 So00
Froquaney () Froquency (ka)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
) gBovim) bate: 20710204 — vate: 20210200
130 1300
120 1200
10

1
04|
1000) 1000
900) 90|
I AVG 54

500) 1 600]
500 s00] i
N R —
400) 4D g
300) 300]
200 200]
109 100
310 2520, 240, 2360, 2580, 2400, 215 000 300 1500 700, 1s00. 2100, 2300 2500,  Z700. 0
Frequency (Hz) Frequency (MHz)
Site :03CH16-HY Site $03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+3

Horizontal

Fundamental

Avg.

. [—— e g ot 2021201
w0 w0
o .
o wnd
10 10
90.0) MM 0.0
w00 ) 200 i s
700 o 700 7
Py D o0 e
i
ot ¢ o I
P a0d
%09 500
9 200
100 100
- T R e T e mm mo mm mo
Frouancy ) Foasncy i
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWTAuto {ROWATO00 000Kz VBW-3000000KHz SWTAuto
Detector : Peak Detector : Peak
. [ e g [
w0 w0
e -
110.0| 10.0] 1
10 | w0
s00 o0
80.0| /\/ 80.0|
00 700
609 609 AV 54
500 i 500 ]
40.0| 40,0 T
300 200
200 24
100 10d
L S - NI -7 T T[T - o
oy ) reasoncy i
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
RBWAIO00.000KHz VBWALOGOK 2 SWT-Auto WHI000000K 2 VBWAL000KHz SWTAuto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+3 Horizontal Fundamental

A (@BuVim) Date: 2021.02.04

1300)
1200)

PO

1000)

900) »«,._%\
809 t PEAK_BE 74|
700 .

s ]

R
500
400)
300
209
109
430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.04

—~—— VG _BE_54]
500 T T —
400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D67 of D112
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

1+3 Vertical Fundamental
509 lh/'\/(\ 904 J
o w,m/’" 0d it
50,0/ »/ 5n_nwww~wmm,mwmwﬂ"
o
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition 1 PEAK_74 3m 9120D_1522 VERTICAL
RO T00D 000Kz VoWESoD0 Do0KH SWT Ao REWAIO00000Ktz VEW-A000.000kHz SWTAuta
Detector : Peak Detector : Peak
1100| W 1100]
o
800 f\/ 80.0| 1
: o -
500 1 500 e —
e S S =
40.0) 40,0+ T
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
RBWELO30000KHz VBWHL 000K 12 SWT Auto WH000000K VaWELOOKs SWTAuto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D68 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+3 Vertical Fundamental

) @Bovim) Date 2021.02.04
G

100

1000 \“\‘/,\

L/\\r
T =

1

vttt

430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left Blank

1 (@BuVim) Date: 2021.02.04

1100} /"\//\\

1 AVG_BE_54]
500 I r—
400
300
200
100
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector. +Peak

Avg. Left Blank

TEL : 886-3-327-3456 Page Number : D69 of D112
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

1+3

Horizontal

Fundamental

1 (0B

)

Avg.

Date: 2021.02.27 ) (@Bavim) Date: 2021.02.27
1300 1304
1200 1200) .
B N 109
1000 1000
900) 504
N
g T e o 7 209 peACTa
700) \w 704
5
500 w a0 s
T i G st Lot sttt it et AR T
500 500}
100 400
300 304
200 204
100 100
460 2463.2405.2467 24092471 7 495.24912493 2455 2497, 7500 o0 w00 10 1700 1900 700 2500 2700, E
Frequency (Wiz) Frequency (M)
site $03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
) 0B Date: 2021.02.27 el gBuvim) Dote: 2021.02.27
1300 1304
1200 1200)
1109 1100 5
10001 1000
a0 \_\ %00
300) 500
o0 AN G B 54 60| A5 54
500 L 500 | ———|
T o e  —
S OO O S v
400) 00—
300 304
200 204
100 100
460 2463.2465.2467 2469 2471 o 455.24912493 2455 2497, 7500 G0 w00 100 T700. 1900 200 2500, 7700, 000
Froquency (Miz) Frequency (M)
site $03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2452MHz

1+3

Vertical

Fundamental

1 (0B

)

Date: 20210227

Avg.

mf\/\ oo
1wog < g
i .
w0 R o
70 R 704 W \
500 N 009 | —————
e i e it T TR e
by b
s
R e i
sne P - soacre-Hy
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
RO ROV VEWARUZO00URHE SWTuto REWA OO VEWEIODBO0TRZ SWRAS
Detector :Peak Detector :Peak
s p— sarm p—
i I )
NE
700 «/’\x 700)
09 - VG BE b e VG 54
s e - ——
40.0) 40,g
s
AR e i
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition : AV6_54 3m 9120D_1522 VERTICAL
ROWELO0D 000Kz VoW 000Kz SWTAuto AOWEL000 000Kz VoW 000Kk SWT Ao
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: D71 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+3

Horizontal

Fundamental

Avg.

1 6Buvim) bat: 20210200 vt gBuvm) Date: 20210204
1304 1204
1200 1204
o 10
N v
100 “\ 1000
a0 \ s0d
%
800 \"'””'w\w PEAK_BE_74 8091 PEAK 74|
700 70d
a0 s0d S
T S e skttt sces o
50.0| 50,0t o
109 100
300 30d
204 204
10d 10d
A T A TG 7 =1 L N R R~ T 3
Hreauonoy (wia Freduoncy (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
1 6B bat:2021.02.04 vt v oat: 20210204
1304 1204
1200 1204
1o 1o .
100 100
a0 s0d
w09 s0d
700 70d
gy g AVG_54
s0d s0d E— —
S =
40.0| 40,0
309 30d
200 204
10d 104
T T T 7 =13 L N T R R Ty o
Heauonoy (wia Heauency (ke
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBWEI000.000KHz VBW:L000KFHz SWT:Auto WEL000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Defector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1+3 Vertical Fundamental
toop TN e 0.
700 ”’M’W\'/w 700
60,0 N 60.0) A AT
[ = B LS SO SO S e i N
s
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition 1 PEAK_74 3m 9120D_1522 VERTICAL
RO T00D 000Kz VoWESoD0 Do0KH SWT Ao RO TO00 000k VoW 3000 000Kz SWTAUT0
Detector : Peak Detector : Peak
110.0/ 110.0| 1
i
60.0) e \/ 60.0|
500 N s00] A ——
1] — =
40.0) 40,0
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
ROWELO0D 000K 2 VoW 000K ST Auto S e
Detector : Peak Detector : Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

1+3 Horizontal Fundamental

1 (@Buvim) Date: 20210205 el (dBuVim) Date: 20210205

1200) 1200
1100) 0|

o ~

900) 90|
s00) s00) AT
700 700]
s00) 600]

. » S
A
500 500wt s
400) 400
300 300
200 200)
100 100]
310 2320, 240, 2360. 2380, 2400, 215 000 300 1500, 1700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site $03CH16-HY. site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (@Buvim) Date: 20210205 el (dBuVim) Date: 20210205
1300) 1300
1200) 1200
1100) g -
1000) v 1000
900) 90|
s00) s00)
700 700)
s00) 600] wE
509 o 500) o e ,
400) T
309 300
200 200)
100 100]
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 1700 1900 2100, 2300 2600, Z700. E
Frequency (MHz) Frequency (MHz)
site $03CH16-HY. Site $03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition * AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.300KHZ SWT:Auto + RBW:1000.000KHZ VBW:0.300KHz SWT:Auto
Detector +Peak Detector +Peak

Avg.

TEL : 886-3-327-3456 Page Number : D74 of D112
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

1+3 Vertical Fundamental

A (@BuVim) Date: 2021.02.05 evel (@BuVim)

Date: 20210205

10g P 10

1000) 1000

900) 90|

s00) s00) kT
700

700
500 ' “«\/r‘/ s0.0|

]
syl
509 FY et e
400 400
309 300
200 200
109 100
310 2320, 7340, 7360, 7380, 2200, 2415 000 800 4500 A700. 1900 2100 2300 200 2700, 3000
Froquency (MHz) Frequency (MHz)
site 103CH16-HY Site +03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) (@Buvim) Date: 2021.02.05 evel (dBuvim) Date:2021.02.05
1300 1300
1200 1200
1100 o 1
900 90|
500 a0
709 7 700
600 e AVG 54
s00) 504 R R A R s = | L=
40 00—
309 300
29 200
109 100
310 2320, 7340, 7360, 7380, 2400, 2415 000 00 4500 A700. 1900 2100 2300 200 2700, o
Froquency (MHz) Frequency (MHz)
site :03CHI16-HY Site +03CH16-HY
Condition + AV6_BE_54 3m 91200_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto W:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak Detector +Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO02 2417MHz

1+3

Horizontal

Fundamental

1 (g8

)

Date: 20210227

Avg.

110.0| f”“f 110.0]
1009 1nd
o -
809 809 PERK 74
700 700) f
w0 = Ao
o e
o
- Hemency oo
sie 03cHioHy sie o3cHisHy
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
RBWT000.000KHz VBW:3000.000KHz SWT:Auto RBWT000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
o ove o227 o o o1 0227
o0d wd
o — —
40.0] AIW—"_‘W“—’_’_‘_‘—‘
o
- Hewoncy g
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
RBWHO0D.000KHz VRW:0.300KHz SWT:Adto RBWA000000KHz VBW:0300KHz SWT-Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO2 2417MHz

1+3

Vertical

Fundamental

Avg.

809 809 PERK 74

70,0 00| f LNWW

- : : S N———

- e

Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
B SRR

Detector :Peak Detector :Peak

110.0| / 10.0|

609 VG 54

== —

Site :03CH16-HY Site. 03CH16-HY

(Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition : AV6_54 3m 9120D_1522 VERTICAL

Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D77 of D112



ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

) aBovim) bate: 20210205 p— vate: 20210205
130 1300
1200 1200
100 m 00
1000 4 1000
a00) w00 -
700 e 00| v‘MA’/ \
5
609 . = 609 pur e
500 sagfu
100 400
200 s00)
200 200)
100 100
Stozz. = 750 e a0, 70 Fei0. 2 oo a0 o6 oo o6, Zioo %06 700 a0 So00
Froquency () Froguancy (k)
Site :03CH16-HY Site. :03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) bate: 20210205 vl @) Date: 20210205
130 1300
120 1200
10 10 s
100 awa 1000
s00) s0q)
309 o 504
700 f 700
609 s0g) 1 e
500 el 500 —
T
109 Py e e
300 300
200 200
100 100
Stz £ 750 w0, a0, T Fai0 oo a0 sen oo 06 700 %06 7002700 o
Frequency () Freauancy (Hh)
Site :03CH16-HY Site. :03CH16-HY
Condition :AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:0.300KHz SWTiAuto WH1000.000KHz VBW:0.300KHz SWT:Auto
Detector - Peak Detector < Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D78 of D112



ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

1+3

Horizontal

Fundamental

Peak

) @0uvim) Date: 2021.02.05
1300
1200
oo "\‘W/'M i,
1000 A\
00 “M"*w
80.0) PEAI_BE 74|
700 s
00 SRR
-
s00)
100
s00)
200
100
TR Ty 750, 750, s 70, 70, 700
Froquency ()
site £ 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Left blank

Avg.

) @Buvim) Date: 2021.02.05
1300

1200

100

g SN

-y

200 -

500 N

700 — -\\

500

— e BE 5

s00) I

100

300

200

100

TR T 750, 60, P P 70, E=)
Froquency (e)
site £03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW-0.300KHz SWT:Auto

Detector +Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D79 of D112



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

1+3

Vertical

Fundamental

Avg.

) @0uvim) Date: 2021.02.05 o @Buvim) Dater 20210205
1300 1300
1200 1200
100 0]
1000 1009
900 509
700 ” 704
o - i o YT SYORP IV o o . "
500 50.0pisdmtdoasnt et
100 400
300 209
200 209
100 100
OB, 2 F 70, 700, pry EToeT: G0 w00 0n W00 000 70 706 oo 700 D
Froquency (i) Freauency (Hz)
Site : 03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition AK_74 3m 9120D_1522 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:2000.000KHz SWT:Auto
Detector Peak Detector Peak
1 (dBuVim) Date: 20210205 el (aBuVIm) Date: 2021-02-05.
1300 1200
1200 1200
1109 /N/‘ 100
100.0| f 100.0|
900 509
809 Yo 800
700) f/ 700
D e e e = P 504 i [ e
40.0| L S T
300 300
200 209
100 100
5102520 40, 760, 7360 a6 . T G0 W00 00 00 600 700 B0 B0 700, E
Frequency (wHr) Froauency (IHz)
Site 2 03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition V6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector  Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

1+3 Vertical Fundamental

A (@BuVim) Date: 2021.02.05

1300)

e
hY
\
-
9 s, PEAK_BE 74
ety | T
by
-

430 2840, 250, 2460, 0. 2a80. 290, 250
Froquency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.05

mm/\\
509 \

500 VRN

- AVG_BE 54

500 S~

109

430 2840, 250, 2 2a80. 290, 250

0. 2470,
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D81 of D112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO9 2452MHz

1+3

Horizontal

Fundamental

Avg.

) aBuvim) Date: 20210227 A 8uvm) Date: 20210227
1300 1300
1200 1200
110 g
1000y 1000
RN J
00 e [PEAK_BE 74| 00 H PEAK 74
o9 % | e
600 T st e sl il
st it i
50 S0 Al
100 a0
300 300
200 200
109 100
50 24632465 2467 2469 24T 369 AT BT 500 G0 W00 700 100 100 B0 200 7700, E
Freaquency () Freauency (H:)
site £03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000000KH? VBW:3000.000KHz SWT:Auto
Detector +Peak Detector « Peak
) at Date: 20210227 o @Buvim) Date: 20210227
1300 1300
1200 1200
1100l g '
1000 1000
s
|
700) \ 700
000 w_\\ VG BE 54| 00 ] AVG 54
50.0 =11 50.0/ 7 s =
T R U B e e
40.0] 40,0
09 300
200 200
100 100
60 246324652467 246527, 51 369 AT A TABIAT. 2500 G0 M0 10 100 1o0m Zoo. 20 77, e
Freaquency () Freauency ()
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHZ SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO9 2452MHz

1+3

Vertical

Fundamental

Avg.

Deftector +Peak

1 (dBuvim) Date: 2021-02-27 A (dBuvim) Date: 20210227
1309 1300]
1209 1200)
1109 10,
1000 1000]
909 P 900
800 800
PEAK BE 74 PERK T
T, = =
609 e 60
R TR T Y ¢ Rr—— P
§ s i
500 0.0 mprenitets YRR
400 400]
300 300
200 200
109 109
460 2463.2465.2467.2469.2471, 4592491 249324952497, 2500 000 300, 1500 1700 1900 2100 2300 2600, 2700, E
Frequency (Miz) Freauency (MHz)
site $03CHI6HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
1 (081 Date: 2021-02.27 el (@Buvim) Date: 20210227
1300 1300)
1209 1200) T
B 10,
1009 1000]
904 90 i
200 800
700 \/\ 700
609 ~— VG BE 54| 09 VG 54
s00 ~—— s0d e e ——
N ——
400 L e
300) 300
200 200
100 100
460 2463.2465.2467.2469. 2471 51 499.2491 249324952497, 2500 000 300, 1500 1700 1900 2100 2300 2600, 2700, E
Frequency (Miz) Freauency (MHz)
site +03CHI6-HY Site 03CHI6-HY
Condition + AVG_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH10 2457MHz

1+3

Horizontal

Fundamental

Avg.

) @Bovim) oate 20210227 J @gavm) Date: 20210227
1300 1300
1200 1200
oo, o)
Tooaf |y 1000
204 a0
L PEAK_BE_74 09 PEAK 74
709 T i 704
09 i = S e S o o WWWWMMJ |
509 PO D SV PO SeO ot
109 a0
200 30
209 20
109 104
60 746324652467 463 24T 38924912493 24952457, 2500 T R TR TR oo ze00 700, E
Treauency (uie) Freauency (WH)
site £03CHI6-HY site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector  :Peak
) dBovim) Date: 20210227 o Date: 20210227
1300 1300
1200 120
1100 o) .
1000 1000
sngf %00
0.0/ \ 80.0f
709 70
a0 o0l
e e BE 54 )
509 T~ 500 e ———
40.0| 40,0 S
300 30
200 20
10 104
O TS TAGT AT 7 38924912493 24952457, 2500 G0 oo T 1o 1o LR TR 000
Freauency (HHa) Freauency (WHa)
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
 RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH10 2457MHz

1+3

Vertical

Fundamental

1 (0B

)

Avg.

vt 20210227 — vae: 021,027
1300 1500
120.0| 120.0/ 1
1009 1000
s o0
700 \W&M‘N 704
09 W%Mm 9 Pamw T
- 9 N
500 ot RS S S
and ad
300 500
209 209
109 109
o0 74652405 24T 2GS TSI T L N I ™
Hreasency i Heaiency ey
site < 03cHIG HY site < 03CH1s HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
- RBW:1000000KHz VBW:3000000KHz SWT:Auto REW:1000 000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
10 o 20210227 — vae: 2021027
w500 1500
1200 1200
109 o)
T
IWV\»/ 100.0{
s0d o
s0d \ w00
700 \/\ 704
609 \ i VG BE b e } )
500) SaeReS 500 - | ———
— T
ad o
300 500
209 209
109 109
v 4 245 2T ST = AR D NI~ T T
eauencs i remcacy gy
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition : AV6_54 3m 9120D_1522 VERTICAL
{RBWAI000.000KHz VBW:0.300KHz SWT:Auto REW-1000 000Kz VBW:0300KH? SWT:Auto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+3

Horizontal

Fundamental

1 @BV

)

Date: 2021.02.05

Avg.

p— vate: 20210205
130 1300
1200 1200
by 10
1000 ww 1004
90.0| \\«“W 90.0|
800 PEAK_BE_74 8091 PEAK 74
709 W"\M 70d
4
509 bttt - 60 R
50.0 50,0 metgtiniwiintesisetbap e A
100 400
200 s00)
200 200)
100 100
0 AR T BT o 7 = oo 06 oo 06, Zioo 206 7a00 2. w0
Trouency (i) Froguancy (k)
Site :03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) vate: 20210205 vl @) vate 20210205
130 1300
120 1200
10 10 ;
ool 100
900 \ N 90|
a0 \\ s0q)
700 ~& 700
09 \ A6 B 54 609 A6 54
50.0f e 50.0(
O - S s |
100 00—
300 300
200 200
100 100
0 TR T T o o = L A NN S = T o
Freuency () Freauancy (Hh)
Site :03CH16-HY Site. : 03CH16-HY
Condition :AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:0.300KHz SWTiAuto WH1000.000KHz VBW:0.300KHz SWT:Auto
Detector - Peak Detector < Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

1+3

Vertical

Fundamental

Avg.

) @Buvim) Date: 2021.02.05 evel(Buvim) Date: 2021.02.05
1300 1304
1200 1200)
1100 1100
1000 1004
900) C 904
w0g e vea e 7 s0q veAiC T
700 g 1 700
bl T T ——r o9 ST T S
NR——
500 50Ttk b
400 400
300 300
200 200
100 104
160 2463.2465.2467 24692471 ot g 0 G0 00 900 ob 900 Zio0 200 2600 200, 3000
Froquency (ie) Froquency (MHa)
site +03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @Buvim) Date: 2021.02.05 evel(Buvim) Date: 2021.02.05
1300 1304
1200 1200)
1109 1100 i
monA\\v,h 1000
909) 904
s00) 804
700 NP 700
oy \ VG BE 4] o0l A5 54
500 500 A
400 P
300) 304
200 200
100 100
460 24632465 2467 240 2471 7 aat 0 G0 w00 iS00 ob a0 700 200 2600 200, 0
Frequency (Hie) Frequency (MHa)
site +03CHI6-HY site $03CHI6-HY
Condition + AV6_BE_54 31m 91200_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto W:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+3

Horizontal

Fundamental

Avg.

) @Buvim) Date: 2021.02.05 o1 gBuvim) Dote: 2021.02.05
1300 1300
1200 1200
110.0| 10.0| 1
1000 W“\q« 1000]
900 N 00|
300) 500 v
700) 704
g ' I ——
o RSO PO O e
50.0] 50,0fwiprepetishaied
100 400
300 304
200 204
100 100
507320, 0. 7500, 7300 7400 . 2440, 245 000 100 1500 700 1900 2100 2300 7500 2700 E
Frequency (WHr) Frequency (MH)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @B Date: 2021.02.05 el gBuvim) Dote: 2021.02.05
1300 1300
1200 1200
1109 1100
5
1000 1004
s00 Eaae %0
700) 704
509 600 )
500 o 500)  — S e —
40.0| 40,0 —
300 304
200 204
100 100
02320, 0. 7500, 7300, za00. 2. 2440, 245 G0 00 10 o0 a0 zion 200 Zeon  z00. E
Frequency (WHe) Frequency (WH:)
site $03CHI6-HY site +03CHI6-HY
Condition : AVG_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW1000.000KHz VBW-0.300KHz SWT:Auto < RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+3

Horizontal

Fundamental

A (@BuVim) Date: 2021.02.05

1000]
a0
800 PEAK_BE 74|

Avg.

son, N

800 \
09 -
ooy V A BE 54
500 S T
100
09
09
109
R wEm i wm e
pr——
site {03CHIGHY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
REWHI000.000KHz VBW-0.300KHz SWT:Auto
Detector : Peak

700 m\\w

609 I o

500

400

300

200

100

450 2w0. 2450, 2460 7o 240, 2450, 2500
Froquency (Miz)
site 103CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
A @Buvim) Date: 2021.02.05

1309
1209
1100
1009

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 2422MHz - L
1+3 Vertical Fundamental
109 7 700 ,.,J \L
«d ]
fo. b et i
0] g 0.0} Wwwawwwmww
s
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition 1 PEAK_74 3m 9120D_1522 VERTICAL
RO T00D 000Kz VoWESoD0 Do0KH SWT Ao RO TO00 000k VoW 3000 000Kz SWTAUT0
Detector : Peak Detector : Peak
Peak
1009 N 1000]
i
700, 7 \/ 70.0/
50.0) ] 50,0 e I . e e———
40.0) An.nm/’—’“—,‘/
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
RBWLOGD 000K VbW s00Ks s SWTATo TS oo Y
Detector : Peak Detector : Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+3

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021.02.05

e

MWWMMM”MWW

PEAK_BE 74|

1

Site
Condition

Detector

430 2840, 250, 2460,

3 0. 2a80.
Froquency (1Hz)

+03CH16-HY

+PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

290, 250

Left blank

Avg.

1 (@BuVim)

Date: 2021.02.05

800 \
709 N
00 A \/*\ G B 54
500 S T
400
309
200
100
430 2aA0. 2250, 760, 2470 248, 2250, 0
raquency (WHz)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+3

Horizontal

Fundamental

1 @BV

) Date: 2021.02.05

p— vate: 20210205
130 1300
1200 1200
10g 10
1000 1000
s00) s0q)
4 w09l I PEAK 74
700 ,,Ww*/ 700 J L
a0l onq) —
B i A
50 S0ttt
100 400
200 s00)
200 200)
100 100
T A & e B T T oo a0 o6 oo o6, Zioo %06 700 a0 So00
Froquency () Froqoncy (i)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
1 gBovim) bate: 20210205 — vate: 20210205
130 1300
120 1200
10 10
1000 100 .
900 VO, N 90|
80.0| ! 80.0| [
700 700 [
600 600 | AVG 54
500 — s0q) e ——
i —— =
40.0| 40.0f—r——=""
300 300
200 200
100 100
T N & w0, B T oo a0 sen oo 06 700 %06 7002700 o
Froauene () Froauoncy (i)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:0.300KHz SWTiAuto WH1000.000KHz VBW:0.300KHz SWT:Auto
Detector :Peak Defector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+3 Horizontal Fundamental

A (@BuVim) Date: 2021.02.05

1300)
1200)
110

P

s00) \

PeRCEE 7|
700 “m
00 MWWMW >
50
100
200
200
100
T T 7880, oo, 7o 7160 T 0
reauency ()
site £ 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuto
Detector : Peak

Peak Left blank

) gBovim) bate: 20210205
130
120
109
1000
o T

v B A
w00 \
700 -
600 N V6B 54|
509 N~
100
200
200
100

T T T80, e 3160 T 0

reauency (i)
site £03CHI6HY
Condition ¢ AVG:_BE_54 3m 91200_1522 HORTZONTAL
 RBW-1000.000KHz VBW:0.300KHz SWTiAuto

Detector :Peak

Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

1+3 Vertical Fundamental

. owe 00205 et asavm ooz 225
o W
w00 s I PR
o nd
"
O T PP S A e S -
o
oy eyt
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
RBWT000.000Ks 2 VOW-3000.000KHz SWTAuto RWH1000/000K1 2 VW 3000.000KtHz SWTAuto
Detector : Peak Detector : Peak
iy [ et asavm o021 205

1000 1000
900 904
500 w04
709 700

600) 0./ Iy AV 54
== e

— =
400) 40 gf e

300) 300]

200 200]

109 100

3102320, 2340, 2360, 2580, 200, 220, 2u40. 24 000 300 1500 700, 1s00. 2100 2300 2600.  Z700. 0
Frequency (Hz) Frequency (MHz)
Site :03CH16-HY Site $03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto W:1000.000KHz VBW:0.300KHzZ SWT:Auto
Detector +Peak Detector :Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

1+3 Vertical Fundamental

. v 2210205
w09

1209

T -

wog \

909 \

80.0) PEAI_BE 74|
700 w/ww\ 1

600

F S ey

509

o

09

0

100

T T
soncy iy
site <03cH16HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
| REWH000.000KHz VBWF3000.000KHz SWT:Auto
Detector : Peak

Peak Left blank

b
NN
80.0| \
70.0] X
: T e o
-
e

oo ooy
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

e Ao
Detector : Peak

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

1+3

Horizontal

Fundamental

Avg.

) @Buvim) Date: 2021.02.05 evel(Buvim) Date: 2021.02.05
1300 1304
1200 1200)
1100 1100
1000 . 1000)
900) 904
700 700
500 — 60| J S
o o I
ST
50 SO
400 400
300 300
200 200
100 104
S0720. 740, 6. gy Za00. . 2440, 78 G0 00 900 ob 900 Zi00 200 2600 200, 3000
Froquency (Wie) Froquency (MHa)
site +03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @Buvim) Date: 2021.02.05 evel(Buvim) Date: 2021.02.05
1300 1304
1200 1200)
1109 1100
1000 1004 1
904 ~ 904
700 / 700]
60 / 504 ]
s00) . e 504 ]
S ———— —
400 B O
300) 304
200 200
100 100
S0z 740, . gy Ta00. . 440, 28 G0 w00 iS00 ob a0 Zi00  Z00 200 200, 0
Frequency (WHz) Frequency (MHa)
site +03CHI6-HY site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition 54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto W:1000.000KHz VBW:0.300KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR111826B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

1+3 Horizontal Fundamental

1 6Buvim) bate: 20210205
1304

1200

o

1000 e W‘”‘Wm""

a0 LI

09 PEAK_BE 74|

100

!
a0
B Gt e

504

109

300

204

10d

T T L T ) 7o a0 i 0
reauency ()
site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto

Detector : Peak

Peak Left blank

1 (@BuVim) Date: 2021.02.05

w0 \//—\/4
s00)
700
600) \ VG _BE_54]
509 R e —

400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 290, 250
Frequency (Hz)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Detector +Peak

Avg. Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH09 2452MHz - L
1+3 Vertical Fundamental
700) . 70.0| J ‘\
het M o S ORI R DT e T St
s
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition < PEAK_74 3m 9120D_1522 VERTICAL
RO T00D 000Kz VoWESoD0 Do0KH SWT Ao RO TO00 000k VoW 3000 000Kz SWTAUT0
Detector : Peak Detector : Peak
Peak
i oy
600 600 VG 54
9 T BN s0q = e ——
40.0| An.ng/“—""—“i‘—’_’—,
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition 54 3m 9120D_1522 VERTICAL
RBWLOGD 000K VbW s00Ks s SWTATo TS oo Y
Detector : Peak Detector : Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+3

Vertical

Fundamental

Peak

. oo 20210225
w09

1209

na il

o T gy

1000

\

\ —

700 I

500 M\,

-

509

o

09

0

100

T T
oy iy
site <03cH16HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
| REWH000.000KHz VBWF3000.000KHz SWT:Auto

Detector : Peak

Left blank

Avg.

1 (@BuVim)

Date: 2021.02.05

—L
o [/ SRVARVA AV

w09 \
700 \\
60.0 = 1 AVG_BE 54|
500 S
o
2
2
04
T NV S~
reuency
site “o3cHiHY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
REW-1000.000KHz VBW:0300KHz SWT:Auto
Detector :Peak

Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+3

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2021-02.05

PERR 74|

VG 54

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000

Frequency (MHz)
£ 03CHI6-HY.

+PEAK_74 3m 9120D_1522 HORIZONTAL
+Peak

el (9BuVim)

Date: 20210206

1300
1200
o)
1000
904
S0

PERK 74

700
60|
50
400
300
200
100

VG 54

000 4000,

Site
Condition
Detector

5000, 8000, 10000, 12000 14000 16000, 13000, 20000 22000. 2
Frequency (HHz)

03CHI6-HY

PEAK_74 3m 9120D_1522 VERTICAL

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+3

Horizontal Vertical

Peak

Avg.

1 (@BuVim) Date: 2021-02.06 ) (@Buvim) Date: 20210206
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| 809 PERK 74
700 700]
600) G 5 609 AVe 54
500 s00]
1 1

400) 400
300 300)
209 200)
109 100

000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000, 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, Z0000. 22000. 25000

y () Frequency (MHz)

Site +03CH16-HY Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+3

Horizontal Vertical

Peak

Avg.

1 (@BuVim) Date: 2021-02.06 ) (@Buvim) Date: 20210206
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| 809 PERK 74
700 700]
600) G 5 609 AVe 54
500 s00]
i 1

400) 400
300 300)
209 200)
109 100

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 13000, 20000 22000. 25000 000 4000, 6000, 8000 10000 12000. 14000. 16000 18000, Z0000. 22000. 25000

y () Frequency (MHz)

Site +03CH16-HY Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+3

Horizontal

Vertical

Peak

Avg.

Date: 2021-02.05

PERR 74|

VG 54

4000 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000

Frequency (MHz)

+PEAK_74 3m 9120D_1522 HORIZONTAL

Date: 20210206

1300
1200
o)
1000
904
S0

PERK 74

700
60|
50
400
s04f
200

100]

VG 54

Site

Condition
Detector

4000 6000, 8000, 10000, 12000 14000 16000. 1000, 20000 22000,

Frequency (HHz)

PEAK_74 3m 9120D_1522 VERTICAL

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2021-02.06 ) (@Buvim) Date: 20210206
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| s | PeAK 74
700 700)
600) G 5 609 VG54
500 s00]
1 1

400) 400
300 300]
209 200)
109 100]

000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000, 20000 22000. 25000 000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000. 25000

y (Mhiz) Frequency (MHz)

Site +03CH16-HY Site +03CHI6-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+3

Horizontal

Vertical

Peak

Avg.

Date: 20210206

PERK 74

AVe 54

) (@Buvim) Date: 2021.02.06 A @Buvim)
1309 1300]
1209 1200)
1109 100
1009 1000]
909 904
309 T 809
700 700
L PR 0
504 504
400 ! 400
300 300
200 200
100 104
000 4000, 6000, 8000, 10000, 12000, 14000 16000, 18000 Z0000. Z2000. 25000 000
y (Mtz)
Site +03CHI6-HY Site
Condition +PEAK_74 3m 91200_1522 HORIZONTAL Condition
Detector +Peak Detector

7000, 6000, 8000, 10000 120
Frequency (MHz)
+03CH16-HY
PEAK_74 3m 9120D_1522 VERTICAL
Peak

00, 14000, 16000, 18000, 20000, 22000 25000
y (o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR111826B

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

1+3

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2021-02.05

PERR 74|

VG 54

site £ 03CHI6-HY.

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000

Frequency (MHz)

Condition +PEAK_74 3m 9120D_1522 HORIZONTAL

Detector +Peak

el (9BuVim)

Date: 20210206

1300
1200
o)
1000
904
S0

PERK 74

700
60|
50
400
s04f
200

100]

VG 54

Site 03CHI6-HY
Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peak

000 4000 6000, 8000 10000 12000. 14000, 16000. 13000, Z0000. 22000, 2

Frequency (HHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2021-02.06 ) (@Buvim) Date: 20210206
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74| 809 PERK 74
700 700]
600) G 5 609 AVe 54
500 s00]
4 1

400) 400
300 300)
209 200)
109 100

000 4000, 6000, 8000. 10000. 12000 14000. 16000. 18000, 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000. 18000, Z0000. 22000. 25000

Frequency (1Hz) Frequency (MHz)

Site +03CH16-HY Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2021-02.06

PERK 74|

G 5

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 13000, 20000 22000. 25000

Site +03CH16-HY
Condition
Detector +Peak

y ()

:PEAK_74 3m 9120D_1522 HORIZONTAL

) (@Buvim)

Date: 20210206

1300
1200
o
1000
904
w04
700
60

PERK 74

AVe 54

504
400
304
200
100

000

Site
Condition
Detector

7000, 6000, 8000, 10000 120
Frequency (MHz)

+03CH16-HY

PEAK_74 3m 9120D_1522 VERTICAL

Peak

00, 14000, 16000, 18000, 20000, 22000 25000
y (o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

1+3

Horizontal Vertical

Peak

Avg.

A 9Buvim) Date: 202102.06 el (@Buvim) Date: 20210206

1300 1300]
1209 1200)
1109 1104
1009 1000]
90 909
809 PEAK 74 809 ERK 7
709 704
609 PR 609 VG 54
509 2 500 3
409 ! 400) 1
300 300
200 20
100 104

000 4000, 6000. 8000, 10000 12000. 14000 16000. 18000 Z0000. 22000 25000 000 4000, 6000. 8000, 10000, 12000, 14000, 16000. 18000, 20000 22000 25000

Frequency (MHz)

site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2021-02.06

PERK 74|

G 5

Site +03CH16-HY
Condition
Detector +Peak

000 4000, 6000. 8000, 10000, 1
i

00, 14000 16000. 18000, 20000. 22000 25000
y ()

201
requency (MHz)

:PEAK_74 3m 9120D_1522 HORIZONTAL

) (@Buvim)

Date: 20210206

1300
1200
o
1000
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700
60

PERK 74
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400
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200
100
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0
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Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peak

00, 14000, 16000, 18000, 20000, 22000 25000
y (o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR111826B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2021-02.06

PERK 74|

G 5

Site +03CH16-HY
Condition
Detector +Peak

000 4000, 6000. 8000, 10000, 1
i

00, 14000 16000. 18000, 20000. 22000 25000
y ()

201
requency (MHz)

:PEAK_74 3m 9120D_1522 HORIZONTAL

) (@Buvim)

Date: 20210206
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1000
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700
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PERK 74
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400
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200
100

000 4000 G000, 8000 10000, 12
Fre
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0
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Condition PEAK_74 3m 9120D_1522 VERTICAL

Detector Peak

00, 14000, 16000, 18000, 20000, 22000 25000
y (o
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